
renewal Parts

centrifugal comPressors

Supersedes 160.73-RP3 (810) Form 160.73-RP3 (217)

stYle "f" and later
models (see tables Below)

comPressor 
model

comPressor 
code

Vgd
 oPtion

YDHA-41 G4 no
YDHB-61 H3 no

YDHE-50n H5 no
YDHE-50W H5 no
YDHE-57 H6 no
YDHE-59 H7 no
YDHE-61 H8 no
YDHE-70 H9 YES
YDHG-65 J1 YES
YDHG-73 J2 YES
YDHA-81 J3 YES
YDHA-90 J4 YES
YDHA-104 J5 YES
YDHA-119 J7 YES

Issue Date: 
February 3, 2017



johnson controls2

FORM 160.73-RP3 (217)

comPressor tool Kits
YDHA - 41 364K48145 000
YDHB - 61 364K48343 000
YDHE - 50, 57, 59, 61 364K49275 000
YDHE - 70 364 51644 000
YDHG - 65, 73 364K48026 000
YDHA - 81, 90, 104 364K48026 000
YDHA - 119 364 51665 000

comPounds and aBrasiVes
Crocus Cloth 041 02729 000
Garnet Paper 180 grit 041 10057 000
Molykote (2 oz. Can) 364 21508 000
Removable Thread Sealer 013 01678 000  
Permanent Thread Locker 013 01671 000  
Refrigerant Pipe Sealer 013 02894 000  
Primer for Thread Sealers 013 01753 000  
Magic Bond Epoxy Stick 044 03420 000
P.o.E. Grease 044 03199 000
Caribbean Blue Enamel 013 01835 000

  Gasket Eliminator Sealer    013 02827 000
Valve Stem Lub (2 oz. Can) 360 00125 000



FORM 160.73-RP3 (217)

3johnson controls

taBle of contents
YdHa - 41 (g4) ..........................................................................................................................4
YdHa - 41 PrV assemBlY ...................................................................................................10
YdHB - 61 (H3) ........................................................................................................................11
YdHB - 61 PrV assemBlY ...................................................................................................18
YdHe - 50n (H5) ......................................................................................................................19
YdHe - 50w (H5) .....................................................................................................................19
YdHe - 50n/50w PrV assemBlY ........................................................................................26
YdHe - 57 (H6) ........................................................................................................................27
YdHe - 59 (H7) ........................................................................................................................27
YdHe - 61 (H8) ........................................................................................................................27
YdHe - 57/59/61 PrV assemBlY .........................................................................................34
YdHe - 70 (H9) w/Vgd ...........................................................................................................35
YdHe - 70 Vgd assemBlY ...................................................................................................45
YdHe - 70 PrV assemBlY ...................................................................................................47
YdHg - 65 (J1).........................................................................................................................48
YdHg - 73 (J2).........................................................................................................................48
YdHg - 65 (J1) w/Vgd ...........................................................................................................55
YdHg - 73 (J2) w/Vgd ...........................................................................................................55
YdHg - 65/73 Vgd assemBlY ..............................................................................................64
YdHg - 65/73 PrV assemBlY ..............................................................................................65
YdHa - 81 (J3) .........................................................................................................................67
YdHa - 90 (J4) .........................................................................................................................67
YdHa - 81/90 PrV assemBlY ..............................................................................................75
YdHa - 104 (J5) .......................................................................................................................76
YdHa - 81 (J3) w/Vgd ............................................................................................................76
YdHa - 90 (J4) w/Vgd ............................................................................................................76
YdHa - 104 (J5) w/Vgd ..........................................................................................................76
YdHa - 81/90/104 PrV assemBlY .......................................................................................85
YdHa - 81/90/104 Vgd assemBlY .......................................................................................86
YdHa - 119 (J7) w/Vgd ..........................................................................................................88
YdHa - 119 Vgd assemBlY .................................................................................................95
YdHa - 119 PrV assemBlY ..................................................................................................97
oil PumP Housing ..............................................................................................................98
oil return line ................................................................................................................100
comPressor PiPing ........................................................................................................101
gear codes .......................................................................................................................103
Bearing Kits ......................................................................................................................105
o-ring Kits w/o Vgd ........................................................................................................106
o-ring Kits w/ Vgd ...........................................................................................................108



johnson controls4

FORM 160.73-RP3 (217)

* Included in Bearing Kit † Included in o-Ring Kit

item descritPion QtY. Part numBer
002 SCREW, SET HEx SoC CuP PT      2 021 17615 000  
003 nuT, HEx 5/8 -11 unC-2B 2 021 17659 000  
005 SuPPoRT, RoToR W/BRG HSG 1 364 48227 000  
006 WIRInG, ACTuAToR, PRV MoToR      1 375 24168 102
007 SCREW, CAP HEx  3/8 -16unC     3 021 01483 000  
*008 BEARInG, HIGH SPEED REAR 1 064 48212 000  
*009 BEARInG, LoW SPEED REAR 1 064 47901 000  
*010 BEARInG, LoW SPEED FRonT 1 064 47902 000  
*011 BEARInG, THRuST  HIGH SPEED 1 029 21377 002  
*013 CoLLAR, THRuST HIGH SPEED     1 064 48051 000  
*014 CoLLAR, THRuST LoW SPEED            1 064 47770 000  
015 CoLLAR, IMPELLER CLAMP    1 064 48132 000  
017 BEARInG, HIGH SPEED REVS THRuST H 36-57 1 029 20898 002  

†018 SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  
019 nAMEPLATE, PATEnT 1 029 13270 002
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  
021 SHAFT, ConTRoL PRERoT DEVICE     1 364 29573 000  
022 RETAInER, BALAnCE PISTon SEAL 1 064 48144 000  
023 SCREW, CAP HEx  3/8 -16unC     2 021 18901 000  
025 VALVE, SToP AnG VERTICAL       1 022 09577 000  
026 TRAnSDuCER, PRESSuRE           1 025 28678 006  
027 oRIFICE, HIGH SPEED oIL FEED  1 064 48034 000  
028 WASHER, SPECIAL PRV            1 064 48503 000  
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  
030 nuT, FLARE HYDRAuLIC 3/8 oD    3 023 09673 000  
031 SEALER, GRADE AVV LoCTITE 086  .006 013 01671 000  
032 SEALER, REFRIGERAnT PIPE       .025 013 02894 000  
033 LEVER, InTERnAL                1 064 47482 001  
034 LEVER, PRE-RoT VAnE            1 064 47109 000  
035 LEVER, PRV MoToR    1 064 47925 000  
036 PLuG, PIPE, FLuSH TYPE HEx    2 023 05366 000  
037 RoD, ADJuSTABLE PRV YDTL       1 064 47512 000  
038 LInK, ExTERnAL PRV 2 064 47940 000  
040 RETAInER, BEARInG S STAGE TuRBo       3 064 46886 000  
041 SLEEVE, FLARE HYDRAuLIC 3/8 oD 3 023 10001 000  
043 ConnR, FLARE HYDRAuLIC 1/4 oD  1 023 09668 000  
045 SEnSoR, TEMPERATuRE 50,000 oHMS 1 025 33288 000  
047 VALVE, SToP AnGLE, 1/4 nPTE x 2 022 03836 000
050 BoLT, SHLD SPL 1/4 20 unC      1 064 28282 000  
051 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  
052 ELBoW, FLARE HYDRAuLIC 3/8 oD  2 023 11343 000  
053 TuBE, TEE-DRAIn H 36-57        1 064 48216 000  
054 BoLT, SHLD SPL 1/4 -20 x 1     1 064 28262 000  
055 FILLPIECE, PRERoT DEVICE       1 064 12328 000  
056 BEARInG, RoD EnD W/SST ISRT CHRoME 2 029 08343 000  

Ha comPressor
model Ha 41



FORM 160.73-RP3 (217)

5johnson controls

item descriPtion QtY Part numBer
057 SCREW, CAP 12 PT HD 1/2        1 021 11998 000  
058 SCREW, SPECIAL 1/2-20 unRF     1 021 17679 000  
059 SCREW, CAP 12PT HD 3/8      1 021 11742 000  
060 FILLPIECE, PRERoT DEVICE       1 064 28446 000  
061 SCREW, CAP 12 PT HD 1/4        3 021 11505 000  
062 SCREW, CAP 12PT HD 3/8     1 021 11720 000  
064 SCREW, DRIVE TY u  #4 x 1/4 8 021 03720 000
065 WASHER, PLAIn CLIPPED HARDEnED 32 021 17593 000  
066 SCREW, CAP 12PT HD 5/8 30 021 11553 000  
067 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  
068 ConnR, FLARE HYDRAuLIC 3/8 oD  3 023 09671 000  
069 SCREW, CAP HEx  3/8 -16unC     8 021 01477 000  
070 TuBE, 9 LG 37 DEG SAE FL 1 EnD 1 064 47557 000  
071 SCREW, CAP HEx  3/8 -16unC     9 021 01497 000  
072 PLATE,MTG 1 064 47998 000  
073 HEADER, SPRAY          1 064 48003 000  
074 SCREW, SET HEx SoC CuP PT      1 021 03910 000  
075 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  
076 SPRInG, HEL CoMPRESSoR VALVE        32 029 10757 000  
078 SCREW, SET HEx SoC CuP PT      1 021 00774 000  
079 LoCKWASHER, HEL SPG 1/4 REG 2 021 05267 000  
080 nuT, HEx 3/8 - 24 unF-2B 2 021 00474 000  
081 nuT, HEx 1/4 - 20 unC-2B    10 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      3 029 18459 000  
083 SCREW, CAP HEx  1/4 -20unC     4 021 01392 000  
084 SCREW, SHouLDER SoC HD         3 021 17557 000  

†085 SEAL, o-RInG .301 ID x .064    1 028 12209 000  
†086 SEAL, o-RInG 5/16 ID x         2 028 12513 000  
†087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  
088 Conn, oIL DRAIn 1 364 48291 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  
090 GREASE PoE                    .015 044 03199 000  
092 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  
093 TuBE, STEEL 3/8 oD x .049 x    1.5 003 00240 000  

†094 SEAL, o-RInG 1-1/8 ID x 1/8    3 028 12200 000  
†095 SEAL, o-RInG 1 ID x 1/8        1 028 12201 000  
096 CoVER PLATE,  HIGH SPEED THRuST CoLLAR  1 064 48052 000  
098 SCREW, CAP HEx  3/8 -16unC     16 021 10037 000  
100 PLuG, PIPE FLuSH TYPE HEx     3 023 21738 000
103 BEARInG, THRuST                1 029 20839 001
104 VALVE, SToP AnG, 3/8 nPTE x       2 022 01582 000
105 SCREW, CAP HEx SoC HD 1/4      14 021 02578 000  
109 SCREW, CAP HEx  3/8 -16unC     4 021 09071 000  
†110 GASKET, RoT SuP/SCRoLL 36 - 57 1 064 47875 000  
111 RInG, FILL KIT LEVER MoToR     1 064 28284 000  

Ha comPressor 
model Ha 41

* Included in Bearing Kit † Included in o-Ring Kit



johnson controls6

FORM 160.73-RP3 (217)

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion QtY. Part numBer
†112 SEAL, o-RInG 1-1/4  ID  x      1 028 05181 000  
116 ELBoW, FLARE HYDRAuLIC 1/4 oD  1 023 09677 000  

†121 SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000  
†122 SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  
123 RInG, BALAnCE PISTon SEAL 1 064 48211 000  

†124 SEAL, o-RInG SPLICED 28.482 ID 1 028 12260 000  
125 SCREW, CAP HEx  1/4 -20unC     6 021 16826 000  
130 PIn, SLoT SPG 3/16 x 1/2       1 029 04138 000  
131 SCREW, CAP HEx  3/8 -16unC     13 021 14374 000  
*132 BEARInG, HIGH SPEED FRonT 1 064 48050 000  
134 PIn, SLoT SPG 1/4  x 3/4       3 029 04750 000  
139 TEE, InSTM unIon 3/8 TuBE      1 023 10595 000  
140 TuBE, HIGH SPEED-TEE H 36-57         1 064 48215 000  
141 PRoBE, PRoxIMITY               1 025 35900 000  
148 STRAP, CABLE T&B L4-18-9-M     2 025 18167 000  
153 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  
156 ConnR, FLA M x M 3/8  oD FLA   1 023 20853 000  

†157 SEAL, o-RInG .351 ID x         1 028 13832 000  
†158 SEAL, o-RInG nEoPREnE          9 028 12961 003  
201 IMPELLER, 4.1 EYE HARD CoAT HA 41 1 364 48125 001
202 PLATE, nozzLE BASE HA 41 1 064 48129 000
203 PLATE, DIFFuSER, HA 41 1 064 48127 000
204 DEVICE, PRV, HA 41 1 364 47916 005
206 RInG, EYE SEAL IMPELLER, HA 41 1 064 48140 000
207 RETAInER, EYE SEAL 1 064 48143 000

†208 SEAL, o-RInG 7 ID x 7-1/4 oD x 1 028 12550 000
209 RoToR, SCRoLL, HA 36-50 1 064 48274 000 
212 PLuG, PIPE, 1/4 HEx SoCKET 1 023 01973 000
213 TuBE, HS SoL, H36-57 1 364 48214 000
214 nuT, FLA SHoRT FoRGED 45 1 021 05662 000
215 VALVE, SoLEnoID, 2-WAY 3/8 SAE 1 025 29152 000
216 TuBE, STL 1-1/16 LG x 3/8 oD x 1 064 48213 000
217 ConnR, FLARE HYDRAuLIC 1 oD 1 023 10785 000
218 CAP, FLARE HYDRAuLIC, 1oD 1 023 11362 000
226 SEAL, DouBLE SHAFT 1 029 22428 000

226a C-RInG, SHAFT SEAL (REPLACEMEnT) 1 028 14492 000
227 ELBoW, FLARE HYDRAuLIC 3/8 oD 1 023 18969 000
228 TuBE, 3/8 oD x 25-3/4 LG. 1 064 49032 000
230 FITTInG, LIquID TIGHT, 1/2 nPT 1 025 28720 000
231 BuSH, PIPE 3/4 - 14 nPTE x 1 023 04010 000

Ha comPressor
model Ha 41



FORM 160.73-RP3 (217)

7johnson controls

Ha comPressor
model Ha 41

fig. 1 – HA CoMPRESSoR (41) LD12061



johnson controls8

FORM 160.73-RP3 (217)

fig. 2 – HA CoMPRESSoR (41) LD12087

Ha comPressor
model Ha 41



FORM 160.73-RP3 (217)

9johnson controls

LD12088

Ha comPressor
model Ha 41

fig. 3 – HA CoMPRESSoR (41)



johnson controls10

FORM 160.73-RP3 (217)

deVice Pre-rotation
model Ha 41

LD12064

fig. 4 – DEVICE PRE-RoTATIon (HA 41)

item descriPtion QtY. Part numBer
CoMMon PARTS - 364 49102 001

002 VAnE, PRE-RoTATIon 9 064 49100 000
003 RETAInER, PRV 9 064 48252 000
004 ARM , VAnE PRV 9 064 47952 000
005 SPACER, PRV ARM 9 064 49101 000
006 WASHER, SPL 25/64 ID 9 064 09289 000
007 WASHER, PLAIn LT 17/64 ID 1/2 10 021 11973 000
008 STuD, BALL 1/4-28 unF 9 029 15924 000
009 SCREW, CAP 12 PT HD 3/8 9 021 16580 000
010 SCREW, CAP HEx 1/4-20 unC-2A 18 021 18434 000
011 nuT, SELF LoCK 1/4-28unF 9 021 12943 000
012 RInG, PRV 1 064 48195 000
013 HHCS, 0.375-16 x .875 GR 5 3 021 01470 000



FORM 160.73-RP3 (217)

11johnson controls

HB comPressor 
model HB 61

item descriPtion QtY. Part numBer
001 PRIMER, LoCquIC GRADE n - 013 01753 000  
002 SCREW, SET HEx SoC CuP PT      2 021 17615 000  
003 nuT, HEx 5/8 -11 unC-2B 2 021 17659 000  
004 PLuG, HEx HD 9/16              4 023 18962 000  
005 SuPPoRT, RoToR W/BRG HSG   1 364 50641 000  
006 ACTuAToR, PRV MoToR      1 025 18411 000
007 SCREW, CAP HEx  3/8 -16unC     3 021 01483 000  
*008 BEARInG, HIGH SPEED REAR      1 064 48208 000  
*009 BEARInG, LoW SPEED REAR       1 064 47901 000  
*010 BEARInG, LoW SPEED FRonT  1 064 47902 000  
*011 BEARInG, THRuST  HIGH SPEED 1 029 20900 002  
012 VALVE, SToP AnG VERTICAL       1 022 09578 000  
*013 CoLLAR, THRuST HIGH SPEED      1 064 47904 000  
*014 CoLLAR, THRuST LoW SPEED            1 064 47770 000  
015 CoLLAR, IMPELLER CLAMPInG          1 064 48123 000  
016 ELBoW, FLARE HYDRAuLIC 3/8 oD  2 023 18920 000  
017 BEARInG, HIGH SPEED REVS THRuST 1 029 20898 002  

†018 SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  
021 SHAFT, ConTRoL PRERoT DEVICE     1 364 29573 000  
022 RETAInER, BALAnCE PISTon SEAL      1 064 48357 000  
023 SCREW, CAP HEx  3/8 -16unC     2 021 18901 000  
†024 SEAL, o-RInG nEoPREnE          1 028 12961 004  
025 VALVE, SToP AnG VERTICAL       1 022 09577 000  
026 TRAnSDuCER, PRESSuRE           1 025 28678 006  
027 oRIFICE, HIGH SPEED oIL FEED   1 064 48034 000  
028 WASHER, SPECIAL PRV            1 064 48503 000  
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  
030 nuT, FLARE HYDRAuLIC 3/8 oD    3 023 09673 000  
031 SEALER, GRADE AVV LoCTITE 086  - 013 01671 000  
032 SEALER, REFRIGERAnT PIPE       - 013 02894 000  
033 LEVER, InTERnAL        1 064 48153 000  
034 LEVER, PRE-RoT VAnE            1 064 47109 000  
035 LEVER, PRV MoToR     1 064 47925 000  
036 PLuG, PIPE, FLuSH TYPE HEx    2 023 05366 000  
037 RoD, ADJuSTABLE PRV YDTL       1 064 47512 000  
038 LInK, ExTERnAL PRV   2 064 47940 000  
039 IMPELLER, 6.1 EYE HARD CoAT        1 064 48344 001  
040 RETAInER, BEARInG S STAGE TuRBo       3 064 46886 000  
041 SLEEVE, FLARE HYDRAuLIC 3/8 oD 3 023 10001 000  
042 PLATE, nozzLE BASE      1 064 48731 000  
043 ConnR, FLARE HYDRAuLIC 1/4 oD  1 023 09668 000  
044 PLATE, DIFFuSER HB-61          1 064 48732 000  

* Included in Bearing Kit † Included in o-Ring Kit



johnson controls12

FORM 160.73-RP3 (217)

HB comPressor
model HB 61

item descriPtion                   QtY. Part numBer
045 SEnSoR, TEMPERATuRE 50,000 oHMS 1 025 33288 000  
046 DEVICE, PRV H 61               1 364 47916 007  
047 RInG, EYE SEAL IMPELLER  1 064 48354 000  
048 RETAInER, EYE SEAL       1 064 48356 000  
†049 SEAL, o-RInG  8-1/2 ID x       1 028 12902 000  
050 BoLT, SHLD SPL 1/4 20 unC      1 064 28282 000  
051 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  
052 ELBoW, FLARE HYDRAuLIC 3/8 oD  2 023 11343 000  
053 TuBE, TEE-DRAIn H 1 064 48216 000  
054 BoLT, SHLD SPL 1/4 -20 x 1     1 064 28262 000  
055 FILLPIECE, PRERoT DEVICE       1 064 12328 000  
056 BEARInG, RoD EnD W/SST ISRT CHRoME 2 029 08343 000  
057 SCREW, CAP 12 PT HD 1/2        1 021 11998 000  
058 SCREW, CAP 12 PT HD 1/2        3 021 11515 000  
059 SCREW, CAP 12PT HD 3/8        1 021 11742 000  
060 FILLPIECE, PRERoT DEVICE       1 064 28446 000  
061 SCREW, CAP 12 PT HD 1/4        3 021 11505 000  
062 SCREW, CAP 12PT HD 3/8        1 021 11720 000  
063 SCRoLL, RoToR HB 61 SIDE & DoWn 1 064 50644 000  
065 WASHER, PLAIn CLIPPED HARDEnED 32 021 17593 000  
066 SCREW, CAP 12PT HD 5/8        30 021 11553 000  
067 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  
068 ConnR, FLARE HYDRAuLIC 3/8 oD  3 023 09671 000  
069 SCREW, CAP HEx  3/8 -16unC     8 021 01477 000  
070 TuBE, 9 LG 37 DEG SAE FL 1 EnD 1 064 47557 000  
071 SCREW, CAP HEx  3/8 -16unC     9 021 01497 000  
072 PLATE, MTG HA50-73             1 064 47998 000  
073 HEADER, SPRAY HA50-57          1 064 48003 000  
074 SCREW, SET HEx SoC CuP PT      1 021 03910 000  
075 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  
076 SPRInG, HEL CoMPR VALVE        32 029 10757 000  
077 TuBE, HIGH SPEED SoL H 36-57         1 064 49044 000  
078 SCREW, SET HEx SoC CuP PT      1 021 00774 000  
079 LoCKWASH, HEL SPG 1/4 REG       2 021 05267 000  
080 nuT, HEx 3/8 - 24 unF-2B      2 021 00474 000  
081 nuT, HEx 1/4 - 20 unC-2B      10 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      3 029 18459 000  
083 SCREW, CAP HEx  1/4 -20unC     4 021 01392 000  
084 SCREW, SHouLDER SoC HD         3 021 17557 000  
†085 SEAL, o-RInG .301 ID x .064    1 028 12209 000  
†086 SEAL, o-RInG 5/16 ID x         2 028 12513 000  
†087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  
088 Conn, oIL DRAIn H 36-90        1 364 48291 000  

* Included in Bearing Kit † Included in o-Ring Kit



FORM 160.73-RP3 (217)

13johnson controls

item descriPtion                   QtY. Part numBer
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  
090 GREASE PoE                    - 044 03199 000  
091 PLuG, HEx HD 1-5/16            1 023 18282 000  
†092 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  
093 TuBE, STEEL 3/8 oD x .049 x    1.5 003 00240 000  
†094 SEAL, o-RInG 1-1/8 ID x 1/8    2 028 12200 000  
†095 SEAL, o-RInG 1 ID x 1/8        1 028 12201 000  
†097 SEAL, o-RInG nEoPREnE          1 028 12961 008  
098 SCREW, CAP HEx  3/8 -16unC     16 021 10037 000  
100 PLuG, PIPE FLuSH TYPE HEx     3 023 21738 000  
*103 BEARInG, THRuST                1 029 20839 001  
104 VALVE, SToP AnG VERTICAL       1 022 10054 000  
105 SCREW, CAP HEx SoC HD 1/4      14 021 02578 000  
106 TuBE, .50 LG +/- .03 x 1/4 oD x 1 064 49229 000  
107 SEALER, REMoVABLE THREAD       - 013 01678 000  
108 SEAL, DouBLE SHAFT             1 029 22428 000  

108a C-RInG, REPLACEMEnT FoR SHAFT SEAL 1 028 14492 000
109 SCREW, CAP HEx  3/8 -16unC     4 021 09071 000  
†110 GASKET, RoT SuP/SCRoLL 1 064 47875 000  
111 RInG, FILL KIT LEVER MoToR     1 064 28284 000  
113 ELBoW, FLARE HYDRAuLIC 3/8 oD  1 023 18969 000  
114 TuBE, SHAFT SEAL oIL SuPPLY    1 064 49032 000  
115 FITTInG, LIquID TIGHT 1/2 nPT  1 025 28720 000  
116 ELBoW, FLARE HYDRAuLIC 1/4 oD  1 023 09677 000  
117 BuSH PIPE 3/4 - 14 nPTE x     1 023 04010 000  

†121 SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000  
†122 SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  
123 SEAL, RInG BALAnCE PISTon        1 064 48355 000  
†124 SEAL, o-RInG SPLICED 28.482 ID 1 028 12260 000  
125 SCREW, CAP HEx  1/4 -20unC     6 021 16826 000  
130 PIn, SLoT SPG 3/16 x 1/2       1 029 04138 000  
131 SCREW, CAP HEx  3/8 -16unC     13 021 14374 000  
*132 BEARInG, HIGH SPEED FRonT     1 064 47900 000  
134 PIn, SLoT SPG 1/4  x 3/4       3 029 04750 000  
139 TEE, InSTM unIon 3/8 TuBE      1 023 10595 000  
140 TuBE, HIGH SPEEED-TEE H 36-57         1 064 48215 000  
141 PRoBE, PRoxIMITY               1 025 35900 000  
148 STRAP, CABLE T&B L4-18-9-M     2 025 18167 000  
153 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  
156 ConnR, FLA M x M 3/8  oD FLA   1 023 20853 000  
†157 SEAL, o-RInG .351 ID x         1 028 13832 000  
†158 SEAL, o-RInG nEoPREnE          9 028 12961 003  

* Included in Bearing Kit † Included in o-Ring Kit

HB comPressor 
model HB 61



johnson controls14

FORM 160.73-RP3 (217)

item descriPtion                   QtY. Part numBer
201 IMPELLER, 6.1 EYE, HARD CoAT 1 064 48344 001
202 PLATE, nozzLE BASE 1 064 48731 000
203 PLATE, DIFFuSER 1 064 48732 000
204 PRV DEVICE 1 364 47916 007
206 RInG, EYE SEAL IMPELLER 1 064 48354 000
207 RETAInER, EYE SEAL 1 064 48356 000
208 SEAL, o-RInG 8-1/2 ID x 1 028 12902 000
211 SCRoLL , RoToR 1 064 48273 000
214 PLuG, PIPE 1/4 HEx SoCKET 1 023 01973 000
215 RETAInER, B.P. SEAL 1 064 48357 000
216 SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12557 000
217 RInG, SEAL B.P. 1 064 48355 000
218 TuBE, H.S. SoL 1 364 48214 000
219 nuT, FLA SHoRT FoRGED 1 021 05662 000
220 VALVE, SoLEnoID 2-WAY 3/8 SAE 1 025 29152 000
221 TuBE, STL 1-1/16 LG x 3/8 oD 1 064 48213 000
222 ConnR,  FLARE HYDRAuLIC 1 oD 1 023 10785 000
223 CAP, FLARE HYDRAuLIC 1 oD 1 023 11362 000
226 SEAL ,DouBLE SHAFT 1 029 22428 000
227 ELBoW, FLARE HYDRAuLIC 3/8 oD 1 023 18969 000
228 TuBE, 3/8 oD x 25-3/4 LG 1 064 49032 000 
230 FITTInG, LIquID TIGHT 1/2 nPT 1 025 28720 000 
231 BuSH, PIPE 3/4 - 14 nPTE x 1 023 04010 000

* Included in Bearing Kit † Included in o-Ring Kit

HB comPressor 
model HB 61



FORM 160.73-RP3 (217)

15johnson controls

HB comPressor
model HB 61

LD12065fig. 5 – HB CoMPRESSoR (61)



johnson controls16

FORM 160.73-RP3 (217)

fig. 6 – HB CoMPRESSoR (61) LD12062

HB comPressor
model HB 61



FORM 160.73-RP3 (217)

17johnson controls

fig. 7 – HB CoMPRESSoR (61) LD12063

HB comPressor
model HB 61



johnson controls18

FORM 160.73-RP3 (217)

deVice Pre-rotation
model HB 61

item descriPtion                   QtY. Part numBer
CoMPLETE PRV DEVICE 364 47916 007

001 ARM, VAnE PRV  9 064 47952 000  
002 HouSInG, PRV  1 064 48361 000  
004 nuT, SELF LoCK 1/4 - 28unF     9 021 12943 000  
005 RInG, VAnE DRIVInG 1 064 47926 000  
006 SCREW, CAP 12 PT HD 3/8        9 021 17245 000  
007 SPACER, ARM PRV 9 064 47887 000  
008 STuD, BALL 1/4 -28 unF      9 029 15924 000  
009 VAnE, PRE-RoTATIon 9 064 47922 000  
010 WASHER, PLAIn LT 17/64 ID 1/2  10 021 11973 000  
011 WASHER, SPL 25/64 ID         9 064 09289 000  
012 RETAInER, PRV   9 064 47504 000  
013 SCREW, CAP HEx  1/4 -20unC     18 021 01372 000  

LD12066

fig. 8– DEVICE PRE-RoTATIon (HB 61)



FORM 160.73-RP3 (217)

19johnson controls

He comPressor  
models He 50n, 50w

item descriPtion                   
He 50n He 50w

QtY. Part numBer QtY. Part numBer
001 SCREW, CAP HEx SoC HD #8       3 021 18993 000  3 021 18993 000  
002 PLuG, HEx HD 1-5/16            1 023 18282 000  1 023 18282 000  
005 SuPPoRT, RoToR W/BRG HSG       1 364 49150 000  1 364 49150 000  
006 ACTuAToR, PRV MoToR      1 025 17175 000  1 025 17175 000 
007 SCREW, CAP HEx  1/4 -20unC     3 021 01379 000  3 021 01379 000  
*008 BEARInG, HIGH SPEED REAR   1 064 49164 000  1 064 49164 000  
*009 BEARInG, LoW SPEED REAR      1 064 49162 000  1 064 49162 000  
*010 BEARInG, LoW SPEED FRonT    1 064 49161 000  1 064 49161 000  
*011 BEARInG, HIGH SPEED FoRWARD THRuST       1 029 22451 000  1 029 22451 000  
012 TuBE, oIL DRAIn 1 064 49154 000  1 064 49154 000  
*013 CoLLAR, HIGH SPEED THRuST 1 064 50392 001  1 064 50392 001  
*014 CoLLAR, LoW SPEED THRuST 1 064 49158 000  1 064 49158 000  
015 CoLLAR, IMPELLER CLAMPInG          1 064 48123 000  1 064 48123 000  
016 SEAL, DouBLE SHAFT 1 029 22454 000  1 029 22454 000  
017 BEARInG, HIGH SPEED REVERSE THRuST       1 029 22452 000  1 029 22452 000  

†018 SEAL, o-RInG 7 ID x 7-1/4 oD x 1 028 12550 000  1 028 12550 000  
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  1 064 48861 000  
021 SHAFT, ConTRoL PRERoT DEVICE     1 364 29573 000  1 364 29573 000  
022 TuBE, oIL RETuRn       1 064 49155 000  1 064 49155 000  
023 SCREW, CAP HEx  3/8 -16unC     2 021 18901 000  2 021 18901 000  
024 TuBE, oIL FEED InTERnAL 1 064 49156 000  1 064 49156 000  
025 VALVE, SToP AnG VERTICAL       1 022 09577 000  1 022 09577 000  
026 TRAnSDuCER, PRESSuRE           1 025 28678 006  1 025 28678 006  
027 oRIFICE, HIGH SPEED oIL FEED 1 064 49203 000  1 064 49203 000  
028 WASHER, SPECIAL PRV            1 064 48503 000  1 064 48503 000  
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  4 021 05165 000  
030 TuBE, oIL FEED ExTERnAL 1 064 49157 000  1 064 49157 000  
031 SEALER, GRADE AVV LoCTITE 086  - 013 01671 000  - 013 01671 000  
032 SEALER, REFRIGERAnT PIPE       - 013 02894 000  - 013 02894 000  
033 LEVER, InTERnAL      1 064 47482 006  1 064 47482 006  
034 LEVER, PRV ExTERnAL1   1 064 49151 000  1 064 49151 000  
035 ARM, MoToR & PRV      1 064 49152 000  1 064 49152 000  
037 RoD, ADJuSTABLE                1 064 49719 000  1 064 49719 000  
038 LInK, ExTERnAL PRV TL EA-      1 064 47581 000  1 064 47581 000  
039 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  1 064 48851 000  
040 RETAInER, BEARInG S STAGE TuRBo       2 064 46886 000  2 064 46886 000  
041 ELBoW, FLARE HYDRAuLIC 3/8 oD  1 023 18920 000  1 023 18920 000  
042 ConnR, InSTM 3/8 TuBE x        4 023 12229 000  4 023 12229 000  
043 ELBoW, FLARE HYDRAuLIC 1/4 oD  1 023 09677 000  1 023 09677 000  
044 SEAL, o-RInG .351 ID x         2 028 13832 000  2 028 13832 000  
045 SEnSoR, TEMPERATuRE 50,000 oHMS 1 025 33288 000  1 025 33288 000  
047 VALVE, SToP AnG VERTICAL       1 022 09708 000  1 022 09708 000  

* Included in Bearing Kit † Included in o-Ring Kit



johnson controls20

FORM 160.73-RP3 (217)

item descriPtion                   
He 50n He 50w

QtY. Part numBer QtY. Part numBer
048 LInK, ExTERnAL PRV & MoT T85      1 064 28237 000  1 064 28237 000  
050 BoLT, SHLD SPL 1/4 20 unC      1 064 28282 000  1 064 28282 000  
051 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  2 023 01973 000  
054 BoLT, SHLD SPL 1/4 -20 x 1     1 064 28262 000  1 064 28262 000  
055 FILLPIECE, PRERoT DEVICE       1 064 12328 000  1 064 12328 000  
056 BEARInG, RoD EnD W/SST ISRT CHRoME 2 029 08343 000  2 029 08343 000  
057 SCREW, CAP 12 PT HD 1/2        1 021 11998 000  1 021 11998 000  
058 SCREW, CAP 12 PT HD 1/2        3 021 11515 000  3 021 11515 000  
059 SCREW CAP 12PT HD 3/8       1 021 17618 000  1 021 17618 000  
060 FILLPIECE, .750 DIA x .500     1 064 47518 000  1 064 47518 000  
061 SCREW, CAP HEx SoC HD 1/4      5 021 01377 000  5 021 01377 000  
062 SCREW, CAP 12PT HD 3/8       1 021 11720 000  1 021 11720 000  
063 PRoBE, HF                      1 025 34535 000  1 025 34535 000  
*065 BEARInG, HIGH SPEED FRonT       1 064 49163 000  1 064 49163 000  
066 SCREW CAP 12 PT HD 1/2        32 021 11937 000  32 021 11937 000  
067 PIn SLoT SPG 3/16 x 1/2       1 029 04138 000  1 029 04138 000  
†069 SEAL o-RInG 24.462 ID x       1 028 13847 000  1 028 13847 000  
†070 SEAL o-RInG 4-1/8 ID x 4-3/8  1 028 12205 000  1 028 12205 000  
071 SCREW, CAP HEx SoC HD 1/4      36 021 18994 000  36 021 18994 000  
†072 SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000  1 028 12257 000  
073 RInG, 5/8 LG x 17/64 ID x 5/8 1 064 40009 000  1 064 40009 000  
074 SCREW, SET HEx SoC CuP PT      1 021 03910 000  1 021 03910 000  
†075 SEAL, o-RInG 26.623 ID x       1 028 13846 000  1 028 13846 000  
076 WASHER, SPRInG HD 46-50 EYE    1 064 50350 000  1 064 50350 000  
077 SCREW, CAP 12 PT HD 3/8        12 021 18788 000  12 021 18788 000  
078 SEALER, REMoVABLE THREAD - 013 01678 000  - 013 01678 000  
079 LoCKWASHER, HEL SPG 1/4 REG 2 021 05267 000  2 021 05267 000  
080 nuT, HEx 3/8 - 24 unF-2B      2 021 00474 000  2 021 00474 000  
081 nuT, HEx 1/4 - 20 unC-2B      10 021 00450 000  10 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      2 029 18459 000  2 029 18459 000  
083 SCREW, CAP HEx  1/4 -20unC     4 021 01392 000  4 021 01392 000  
084 SCREW, SHouLDER SoC HD         6 021 17557 000  6 021 17557 000  
085 SCREW, SET HEx SoC CuP PT      1 021 00774 000  1 021 00774 000  
†086 SEAL, o-RInG 5/16 ID x         3 028 12513 000  3 028 12513 000  
087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  1 064 47751 000  
088 PLuG, HEx HD 7/16              1 023 18279 000  1 023 18279 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  1 022 04444 000  
090 SCREW, CAP HEx SoC HD 1/4      6 021 02578 000  6 021 02578 000  
091 VALVE, SToP AnG VERTICAL       1 022 09578 000  1 022 09578 000  
092 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  1 028 12258 000  
*093 BEARInG, LoW SPEED THRuST       1 029 22450 000  1 029 22450 000  
094 SEAL, o-RInG 1-1/8 ID x 1/8    2 028 12200 000  2 028 12200 000  

* Included in Bearing Kit † Included in o-Ring Kit

He comPressor 
models He 50n, 50w



FORM 160.73-RP3 (217)

21johnson controls

item descriPtion                   
He 50n He 50w

QtY. Part numBer QtY. Part numBer
095 SEAL, o-RInG 1 ID x 1/8        1 028 12201 000  1 028 12201 000  
096 GREASE PoE                    - 044 03199 000  - 044 03199 000  
103 RInG, BALAnCE PISTon SEAL    1 064 50187 000  1 064 50187 000  
104 RETAInER, BALAnCE PISTon SEAL WASHER 1 064 50186 000  1 064 50186 000  
106 RETAInER, EYE SEAL WASHER  1 064 50349 000  1 064 50349 000  
107 RInG, EYE SEAL         1 064 50348 000  1 064 50348 000  
108 SLInGER oIL           1 064 49230 000  1 064 49230 000  
109 PLATE, SLInGER MTG    1 064 49231 000  1 064 49231 000  
110 SLEEVE, FLARE HYDRAuLIC 3/8 oD 2 023 10001 000  2 023 10001 000  
111 nuT, FLARE HYDRAuLIC 3/8 oD    2 023 09673 000  2 023 09673 000  
112 WASHER, SPRInG HD 46-52 BALAnCE 1 064 50188 000  1 064 50188 000  
113 SCREW, CAP 12 PT HD 3/8        3 021 11972 000  3 021 11972 000  
114 SEAL, o-RInG 5-3/4 ID x 5-15/16 1 028 13870 000  1 028 13870 000  
115 PRIMER LoCquIC GRADE n,       - 013 01753 000  - 013 01753 000  
117 SEAL, o-RInG nEoPREnE          1 028 12961 008  1 028 12961 008  
118 SCREW, CAP 12 PT HD 1/2        2 021 13334 000  2 021 13334 000  
119 SCREW, CAP HEx SoC HD #8       1 021 19153 000  1 021 19153 000  
120 CLAMP, TuBE 3/8 oD             1 023 05284 000  1 023 05284 000  
121 ELBoW, FLARE HYDRAuLIC 3/8 oD  1 023 18989 000  1 023 18989 000  
122 SEAL, o-RInG nEoPREnE          1 028 12961 004  1 028 12961 004  
125 PLuG, PIPE, FLuSH TYPE HEx    3 023 05366 000  3 023 05366 000  
128 SEAL, o-RInG .301 ID x .064    2 028 12209 000  2 028 12209 000  
129 PLuG, HEx HD                   1 023 20217 000  1 023 20217 000  
130 SCREW, CAP HEx SoC HD #10      1 021 14461 000  1 021 14461 000  
131 SCREW, SET HEx SoC CuP PT      1 021 00700 000  1 021 00700 000  
201 IMPELLER, 5.0 EYE HARD CoAT        1 064 47911 001  1 064 47911 001  
202 PLATE, nozzLE BASE       1 064 50359 000  1 064 50359 000  
203 PLATE, DIFFuSER       1 064 50193 000  1 064 50193 000  
204 DEVICE, HD 50 PRE-RoTATIon     1 364 50383 003  1 364 50383 003  
205 SCRoLL, RoToR HE 50 SIDE & DoWn 1 064 50634 000  1 064 50634 000  
208 GASKET, noz BASE PLT/SCRoLL    1 064 48066 000  - -
209 GASKET, DIFF/RoT SuP   1 064 49207 000  - -
210 PLuG, HEx HD 9/16              4 023 18962 000  4 023 18962 000  
211 SEAL, o-RInG nEoPREnE          7 028 12961 003  7 028 12961 003  

He comPressor 
models He 50n, 50w



johnson controls22

FORM 160.73-RP3 (217)

He comPressor 
models He 50n, 50w

LD12607fig. 9 – HE CoMPRESSoR (50n, 50W)



FORM 160.73-RP3 (217)

23johnson controls

He comPressor 
models He 50n, 50w

LD12068fig. 10 – HE CoMPRESSoR (50n, 50W)



johnson controls24

FORM 160.73-RP3 (217)

He comPressor 
models He 50n, 50w

LD12069fig. 11 – HE CoMPRESSoR (50n, 50W)



FORM 160.73-RP3 (217)

25johnson controls

He comPressor 
models He 50n, 50w

LD12070fig. 12 – HE CoMPRESSoR (50n, 50W)



johnson controls26

FORM 160.73-RP3 (217)

LD12086

fig. 13– DEVICE PRE-RoTATIon (50n, 50W)

item descriPtion                   QtY. Part numBer
CoMPLETE PRV DEVICE - 364 50383 003

001 ARM, VAnE PRV          9 064 47952 000  
002 HouSInG     1 064 50378 000  
004 nuT, SELF LoCK 1/4 - 28     9 021 12943 000  
005 RInG, VAnE DRIVInG   1 064 47926 000  
006 SCREW, CAP 12PT HD        9 021 11956 000  
007 SPACER, ARM PRV HD       9 064 49205 000  
008 STuD, BALL 1/4 -28      9 029 15924 000  
009 VAnE, PRE-RoTATIon   9 029 22449 000  
010 WASHER, PLAIn LT 17/64 ID 1/2  10 021 11973 000  
011 WASHER, SPL 25/64 ID         9 064 09289 000  

deVice Pre-rotation
models He 50n, 50w



FORM 160.73-RP3 (217)

27johnson controls

He comPressor
models He 57, 59, 61

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion                   
He 57 He 59 He 61

QtY. Part numBer QtY. Part numBer QtY. Part numBer

001 SCREW, CAP HEx SoC HD #8       3 021 18993 000  3 021 18993 000  3 021 18993 000  
002 PLuG, HEx HD 1-5/16            1 023 18282 000  1 023 18282 000  1 023 18282 000  
005 SuPPoRT, RoToR W/BRG HSG       1 364 49150 000  1 364 49150 000  1 364 49150 000  
006 WIRInG, PRV MoToR ACTuAToR     1 025 17175 000  1 025 17175 000  1 025 17175 000  
007 SCREW, CAP HEx  1/4 -20unC     3 021 01379 000  3 021 01379 000  3 021 01379 000  
*008 BEARInG, H.S. REAR      1 064 49164 000  1 064 49164 000  1 064 49164 000  
*009 BEARInG, L.S. REAR      1 064 49162 000  1 064 49162 000  1 064 49162 000  
*010 BEARInG, L.S. FRonT     1 064 49161 000  1 064 49161 000  1 064 49161 000  
*011 BEARInG, H.S. FoRWARD THRuST       1 029 22451 000  1 029 22451 000  1 029 22451 000  
012 TuBE, oIL DRAIn      1 064 49154 000  1 064 49154 000  1 064 49154 000  
*013 CoLLAR, HIGH SPEED THRuST 1 064 50392 001  1 064 50392 001  1 064 50392 001  
*014 CoLLAR, LoW SPEED THRuST    1 064 49158 000  1 064 49158 000  1 064 49158 000  
015 CoLLAR, IMPELLER CLAMPInG          1 064 48123 000  1 064 48123 000  1 064 48123 000  
016 SEAL, DouBLE SHAFT     1 029 22454 000  1 029 22454 000  1 029 22454 000  
017 BEARInG, H.S. REVERSE THRuST       1 029 22452 000  1 029 22452 000  1 029 22452 000  

†018 SEAL, o-RInG 7 ID x 7-1/4 oD x 1 028 12550 000  1 028 12550 000  1 028 12550 000  
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  1 064 48861 000  1 064 48861 000  
021 SHAFT, ConTL PRERoT DEVICE     1 364 29573 000  1 364 29573 000  1 364 29573 000  
022 TuBE, oIL RETuRn      1 064 49155 000  1 064 49155 000  1 064 49155 000  
023 SCREW, CAP HEx  3/8 -16unC     2 021 18901 000  2 021 18901 000  2 021 18901 000  
024 TuBE, oIL FEED InTERnAL 1 064 49156 000  1 064 49156 000  1 064 49156 000  
025 VALVE, SToP AnG VERTICAL       1 022 09577 000  1 022 09577 000  1 022 09577 000  
026 TRAnSDuCER, PRESSuRE           1 025 28678 006  1 025 28678 006  1 025 28678 006  
027 oRIFICE, HIGH SPEED oIL FEED 1 064 49203 000  1 064 49203 000  1 064 49203 000  
028 WASHER, SPECIAL PRV            1 064 48503 000  1 064 48503 000  1 064 48503 000  
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  4 021 05165 000  4 021 05165 000  
030 TuBE, oIL FEED ExTERnAL 1 064 49157 000  1 064 49157 000  1 064 49157 000  
031 SEALER, GRADE AVV LoCTITE 086  - 013 01671 000  - 013 01671 000  - 013 01671 000  
032 SEALER, REFRIGERAnT PIPE       - 013 02894 000  - 013 02894 000  - 013 02894 000  
033 LEVER, InTERnAL        1 064 47482 006  1 064 47482 006  1 064 47482 006  
034 LEVER, PRV ExTERnAL    1 064 49151 000  1 064 49151 000  1 064 49151 000  
035 ARM, MoToR & PRV     1 064 49152 000  1 064 49152 000  1 064 49152 000  
037 RoD, ADJuSTABLE                1 064 49719 000  1 064 49719 000  1 064 49719 000  
038 LInK, ExTERnAL PRV TL EA-      1 064 47581 000  1 064 47581 000  1 064 47581 000  
039 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  1 064 48851 000  1 064 48851 000  
040 RETAInER, BRG S STAGE TuRBo       2 064 46886 000  2 064 46886 000  2 064 46886 000  
041 ELBoW, FLARE HYDRAuLIC 3/8 oD  1 023 18920 000  1 023 18920 000  1 023 18920 000  
042 ConnR, InSTM 3/8 TuBE x        4 023 12229 000  4 023 12229 000  4 023 12229 000  
043 ELBoW, FLARE HYDRAuLIC 1/4 oD  1 023 09677 000  1 023 09677 000  1 023 09677 000  
044 SEAL, o-RInG .351 ID x         2 028 13832 000  2 028 13832 000  2 028 13832 000  
045 SEnSoR, TEMPERATuRE 50,000 oHMS 1 025 33288 000  1 025 33288 000  1 025 33288 000  
047 VALVE, SToP AnG VERTICAL       1 022 09708 000  1 022 09708 000  1 022 09708 000  



johnson controls28

FORM 160.73-RP3 (217)

item descriPtion                   
He 57 He 59 He 61

QtY. Part numBer QtY. Part numBer QtY. Part numBer

048 LInK, ExTnL PRV & MoT T85      1 064 28237 000  1 064 28237 000  1 064 28237 000  
050 BoLT, SHLD SPL 1/4 20 unC      1 064 28282 000  1 064 28282 000  1 064 28282 000  
051 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  2 023 01973 000  2 023 01973 000  
054 BoLT, SHLD SPL 1/4 -20 x 1     1 064 28262 000  1 064 28262 000  1 064 28262 000  
055 FILLPIECE, PRERoT DEVICE       1 064 12328 000  1 064 12328 000  1 064 12328 000  
056 BRG, RoD EnD W/SST ISRT CHRoME 2 029 08343 000  2 029 08343 000  2 029 08343 000  
057 SCREW, CAP 12 PT HD 1/2        1 021 11998 000  1 021 11998 000  1 021 11998 000  
058 SCREW, CAP 12 PT HD 1/2        3 021 11515 000  3 021 11515 000  3 021 11515 000  
059 SCREW, CAP 12PT HD 3/8 -       1 021 17618 000  1 021 17618 000  1 021 17618 000  
060 FILLPIECE, .750 DIA x .500     1 064 47518 000  1 064 47518 000  1 064 47518 000  
061 SCREW, CAP HEx SoC HD 1/4      5 021 01377 000  5 021 01377 000  5 021 01377 000  
062 SCREW, CAP 12PT HD 3/8 -       1 021 11720 000  1 021 11720 000  1 021 11720 000  
063 PRoBE                    1 025 34535 000  1 025 34535 000  1 025 34535 000  
*065 BEARInG, HIGH SPEED FRonT 1 064 49163 000  1 064 49163 000  1 064 49163 000  
066 SCREW, CAP 12 PT HD 1/2        32 021 11937 000  32 021 11937 000  32 021 11937 000  
067 PIn, SLoT SPG 3/16 x 1/2       1 029 04138 000  1 029 04138 000  1 029 04138 000  

†069 SEAL, o-RInG 24.462 ID x       1 028 13847 000  1 028 13847 000  1 028 13847 000  
†070 SEAL, o-RInG 4-1/8 ID x 4-3/8  1 028 12205 000  1 028 12205 000  1 028 12205 000  
071 SCREW, CAP HEx SoC HD 1/4      36 021 18994 000  36 021 18994 000  36 021 18994 000  
†072 SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000  1 028 12257 000  1 028 12257 000  
073 RInG, 5/8 LG x 17/64 ID x 5/8 1 064 40009 000  1 064 40009 000  1 064 40009 000  
074 SCREW, SET HEx SoC CuP PT      1 021 03910 000  1 021 03910 000  1 021 03910 000  

†075 SEAL, o-RInG 26.623 ID x       1 028 13846 000  1 028 13846 000  1 028 13846 000  
076 WASHER, SPRInG HD 57-61 EYE    1 064 50357 000  1 064 50357 000  1 064 50357 000  
077 SCREW, CAP 12 PT HD 3/8        12 021 18788 000  12 021 18788 000  12 021 18788 000  
078 SEALER, REMoVABLE THREAD       - 013 01678 000  - 013 01678 000  - 013 01678 000  
079 LoCKWASH, HEL SPG 1/4 REG       2 021 05267 000  2 021 05267 000  2 021 05267 000  
080 nuT, HEx 3/8 - 24 unF-2B      2 021 00474 000  2 021 00474 000  2 021 00474 000  
081 nuT, HEx 1/4 - 20 unC-2B      10 021 00450 000  10 021 00450 000  10 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      2 029 18459 000  2 029 18459 000  2 029 18459 000  
083 SCREW, CAP HEx  1/4 -20unC     4 021 01392 000  4 021 01392 000  4 021 01392 000  
084 SCREW, SHouLDER SoC HD         6 021 17557 000  6 021 17557 000  6 021 17557 000  
085 SCREW, SET HEx SoC CuP PT      1 021 00774 000  1 021 00774 000  1 021 00774 000  

†086 SEAL, o-RInG 5/16 ID x         3 028 12513 000  3 028 12513 000  3 028 12513 000  
087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  1 064 47751 000  1 064 47751 000  
088 PLuG, HEx HD 7/16              1 023 18279 000  1 023 18279 000  1 023 18279 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  1 022 04444 000  1 022 04444 000  
090 SCREW, CAP HEx SoC HD 1/4      6 021 02578 000  6 021 02578 000  6 021 02578 000  
091 VALVE, SToP AnG VERTICAL       1 022 09578 000  1 022 09578 000  1 022 09578 000  
092 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  1 028 12258 000  1 028 12258 000  
*093 BEARInG, LoW SPEED THRuST       1 029 22450 000  1 029 22450 000  1 029 22450 000  
094 SEAL, o-RInG 1-1/8 ID x 1/8    2 028 12200 000  2 028 12200 000  2 028 12200 000  

He comPressor
models He 57, 59, 61

* Included in Bearing Kit † Included in o-Ring Kit



FORM 160.73-RP3 (217)

29johnson controls

item descriPtion                   
He 57 He 59 He 61

QtY. Part numBer QtY. Part numBer QtY. Part numBer

095 SEAL, o-RInG 1 ID x 1/8        1 028 12201 000  1 028 12201 000  1 028 12201 000  
096 GREASE PoE                    - 044 03199 000  - 044 03199 000  - 044 03199 000  
103 RInG, BALAnCE PISTon SEAL   1 064 50189 000  1 064 50189 000  1 064 50189 000  
104 RETAInER, B.P. SEAL WASHER 1 064 50190 000  1 064 50190 000  1 064 50190 000  
108 SLInGER, oIL         1 064 49230 000  1 064 49230 000  1 064 49230 000  
109 PLATE, SLInGER MTG     1 064 49231 000  1 064 49231 000  1 064 49231 000  
110 SLEEVE, FLARE HYDRAuLIC 3/8 oD 2 023 10001 000  2 023 10001 000  2 023 10001 000  
111 nuT, FLARE HYDRAuLIC 3/8 oD    2 023 09673 000  2 023 09673 000  2 023 09673 000  
112 WASHER, SPRInG HD 57-61 BALAnCE 1 064 50191 000  1 064 50191 000  1 064 50191 000  
113 SCREW, CAP 12PT HD 3/8 -       3 021 11940 000  3 021 11940 000  3 021 11940 000  
114 SEAL, o-RInG 5-3/4 ID x 5-15/16 1 028 13870 000  1 028 13870 000  1 028 13870 000  
115 PRIMER, LoCquIC GRADE n,       - 013 01753 000  - 013 01753 000  - 013 01753 000  
117 SEAL, o-RInG nEoPREnE          1 028 12961 008  1 028 12961 008  1 028 12961 008  
118 SCREW, CAP 12 PT HD 1/2        2 021 13334 000  2 021 13334 000  2 021 13334 000  
119 SCREW, CAP HEx SoC HD #8       1 021 19153 000  1 021 19153 000  1 021 19153 000  
120 CLAMP, TuBE 3/8 oD             1 023 05284 000  1 023 05284 000  1 023 05284 000  
121 ELBoW, FLARE HYDRAuLIC 3/8 oD  1 023 18989 000  1 023 18989 000  1 023 18989 000  
122 SEAL, o-RInG nEoPREnE          1 028 12961 004  1 028 12961 004  1 028 12961 004  
125 PLuG, PIPE, FLuSH TYPE HEx    3 023 05366 000  3 023 05366 000  3 023 05366 000  
128 SEAL, o-RInG .301 ID x .064    2 028 12209 000  2 028 12209 000  2 028 12209 000  
129 PLuG, HEx HD                   1 023 20217 000  1 023 20217 000  1 023 20217 000  
130 SCREW, CAP HEx SoC HD #10      1 021 14461 000  1 021 14461 000  1 021 14461 000  
131 SCREW, SET HEx SoC CuP PT      1 021 00700 000  1 021 00700 000  1 021 00700 000  
201 IMPELLER 1 064 49054 001  1 064 49450 001  1 064 48344 001  
202 PLATE, nozzLE BASE 1 064 50360 000  1 064 50361 000  1 064 50362 000  
203 PLATE, DIFFuSER 1 064 50197 000  1 064 50363 000  1 064 50198 000  
204 PRE-RoTATIon DEVICE     1 364 50383 004  1 364 50383 006  1 364 50383 005  
205 SCRoLL, RoToR 1 064 50636 000  1 064 50636 000  1 064 50636 000  
206 RInG, EYE SEAL 1 064 50351 000  1 064 50354 000  1 064 50355 000  
207 RETAInER, EYE SEAL WASHER 1 064 50356 000  1 064 50356 000  1 064 50356 000  
210 PLuG, HEx HD 9/16              4 023 18962 000  4 023 18962 000  4 023 18962 000  
211 SEAL, o-RInG nEoPREnE          7 028 12961 003  7 028 12961 003  7 028 12961 003  

He comPressor
models He 57, 59, 61



johnson controls30

FORM 160.73-RP3 (217)

He comPressor 
models He 57, 59, 61

LD12071fig. 14 – HE CoMPRESSoR (57, 59, 61)



FORM 160.73-RP3 (217)

31johnson controls

He comPressor 
models He 57, 59, 61

fig. 15 – HE CoMPRESSoR (57, 59, 61) LD12068



johnson controls32

FORM 160.73-RP3 (217)

He comPressor 
models He 57, 59, 61

fig. 16 – HE CoMPRESSoR (57, 59, 61)

LD12069



FORM 160.73-RP3 (217)

33johnson controls

LD12070
fig. 17 – HE CoMPRESSoR (57, 59, 61)

He comPressor 
models He 57, 59, 61



johnson controls34

FORM 160.73-RP3 (217)

deVice Pre-rotation
models He 57, 59, 61

LD08907

fig. 18– DEVICE PRE-RoTATIon (HE 57, 59, 61)

6

11
4
1
10

8

7

9

�

�

item descriPtion                   
He 57 He 59 He 61

QtY. Part numBer QtY. Part numBer QtY. Part numBer

CoMPLETE PRV DEVICE - 364 50383 004 - 364 50383 006 - 364 50383 005
001 ARM, VAnE PRV          9 064 47952 000  9 064 47952 000  9 064 47952 000  
002 HouSInG    1 064 50379 000  1 064 50380 000  1 064 50381 000  
004 nuT, SELF LoCK 1/4 - 28     9 021 12943 000  9 021 12943 000  9 021 12943 000  
005 RInG, VAnE DRIVInG      1 064 47926 000  1 064 47926 000  1 064 47926 000  
006 SCREW, CAP 12 PT HEAD 3/8      9 021 17553 000  9 021 17553 000  9 021 17553 000  
007 SPACER, ARM PRV        9 064 49206 000  9 064 49206 000  9 064 49206 000  
008 STuD, BALL 1/4 -28       9 029 15924 000  9 029 15924 000  9 029 15924 000  
009 VAnE, PRE-RoTATIon     9 029 22448 000  9 029 22448 000  9 029 22448 000  
010 WASHER, PLAIn LT 17/64 ID 1/2  10 021 11973 000  10 021 11973 000  10 021 11973 000  
011 WASHER, SPL 25/64 ID          9 064 09289 000  9 064 09289 000  9 064 09289 000  



FORM 160.73-RP3 (217)

35johnson controls

He comPressor
model He 70 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion Part numBer QtY.
001 SCREW, CAP HEx SoC HD #8       021 18993 000  3
002 PLuG, HEx HD 1-5/16            023 18282 000  1
006 WIRInG, PRV MoToR ACTuAToR     375 49340 103  2
007 SPACER, ARM PRV HD 064 49206 000  1
*008 BEARInG, HIGH SPEED REAR 064 49164 000  1
*009 BEARInG, LoW SPEED REAR       064 49162 000  1
*010 BEARInG, LoW SPEED FRonT  064 49161 000  1
011 BEARInG, HIGH SPEED FoRWARD THRuST       029 22451 000  1
012 TuBE, oIL DRAIn 064 49154 000  1
*013 CoLLAR, HIGH SPEED THRuST 064 50392 001  1
*014 CoLLAR, LoW SPEED THRuST    064 49158 000  1
015 CoLLAR, IMPELLER CLAMPInG          064 48123 000  1
016 SEAL, DouBLE SHAFT     029 22454 000  1

016a C-RInG, REPLACEMEnT FoR SHAFT SEAL 028 14492 000 1
017 BEARInG, HIGH SPEED REVERSE THRuST       029 22452 000  1
†018 SEAL, o-RInG 7 ID x 7-1/4 oD x 028 12550 000  1
019 nAMEPLATE, PATEnT              029 13270 002  1
020 CoVER, PRV SHAFT ConTRoL       064 48861 000  2
021 SHAFT, ConTL PRERoT DEVICE     364 50631 000  1
022 TuBE, oIL RETuRn   064 49155 000  1
023 HHCS, 0.375-16 x 1.500 GR 5 zn 021 18901 000  4
024 TuBE, oIL FEED InTERnAL 064 49156 000  1
025 PLuG, HEx HD 1-1/16            023 18295 000  1
†026 SEAL, o-RInG nEoPREnE          028 12961 006  1
027 oRIFICE, HIGH SPEED oIL FEED 064 49203 000  1
028 SCREW, CAP 12PT HD 5/16   021 12197 000  2
030 TuBE, oIL FEED ExTERnAL 064 49157 000  1
033 LEVER, PRV InTERnAL 064 50726 000  1
035 ARM, MoToR          064 51055 000  1
036 WASHER, SPRInG  EYE  064 50324 000  1
037 RoD, ADJuSTABLE PRV & VGD     364 51753 750  1
038 LInK, ExTERnAL VGD     064 50723 000  1
039 BRACKET, SuPPoRT LoWER PRV     064 48851 000  1
040 RETAInER, BEARInG S STAGE TuRBo       064 46886 000  2
041 ELBoW, FLARE HYDRAuLIC 3/8 oD  023 18920 000  1
042 ConnR, InSTM 3/8 TuBE x        023 12229 000  4
043 ELBoW, FLARE HYDRAuLIC 1/4 oD  023 09677 000  1
†044 SEAL, o-RInG .351 ID x         028 13832 000  2
045 PLuG, HEx HD 3/4               023 18280 000  2
047 PIn, SLoT SPG 1/4  x 3/4       029 04750 000  1
048 SCREW, CAP HEx SoC HD 1/4      021 29576 000  3
049 nP, DATA                       029 21398 000  1
051 PLuG, PIPE 1/4 HEx SoCKET      023 01973 000  2
†054 SEAL, o-RInG nEoPREnE          028 12961 001  1



johnson controls36

FORM 160.73-RP3 (217)

item DESCRIPTIon PART nuMBER qTY.
055 PRERoT DEVICE 064 47935 000 1
057 SCREW, CAP 12 PT HD 1/2        021 31125 000  1
058 SCREW, CAP 12 PT HD 1/2        021 17244 000  3
059 SCREW, CAP 12PT HD 3/8 021 17618 000  2
060 LuB, VALVE STEM 2 oz TIn       360 00125 000  0.02
061 SCREW, CAP HEx SoC HD 1/4      021 01377 000  5
062 SCREW, CAP 12PT HD 3/8 021 11720 000  1
063 PRoBE, PRESSuRE SWITCH         025 34535 001  1
064 SCREW, DRIVE TY u #4 x 1/4     021 03720 000  8
*065 BEARInG, HIGH SPEED FRonT  064 49163 000  1
066 SCREW, CAP 12 PT HD 1/2        021 11937 000  32
067 PIn, SLoT SPG 3/16 x 1/2       029 04138 000  1

†069 SEAL, o-RInG 24.462 ID x       028 13847 000  1
†070 SEAL, o-RInG 4-1/8 ID x 4-3/8  028 12205 000  1
071 SCREW, CAP HEx SoC HD 1/4      021 18994 000  36
073 SPACER, .50 LG x .33 ID x .63oD 064 50611 000  1
†075 SEAL, o-RInG 26.623 ID x       028 13846 000  1
076 WASHER, SPRInG HG 65-73        064 50405 000  1
077 SCREW, CAP 12 PT HD 3/8        021 18788 000  11
081 nuT, HEx 1/4 - 20 unC-2B 021 00450 000  2
082 PIn, DoWEL TAPPED 3/8 DIA      029 18459 000  3
083 SCREW, CAP HEx  1/4 -20unC     021 11914 000  2
084 SCREW, SHouLDER SoC HD         021 17557 000  6
†086 SEAL, o-RInG 5/16 ID x         028 12513 000  3
087 GASKET, 2-1/2 oD x 2 ID x 1/32 064 47751 000  2
088 PLuG, HEx HD 7/16              023 18279 000  2
089 VALVE, CHECK oIL 1/8 nPTE      022 04444 000  1
090 SCREW, CAP HEx SoC HD 1/4      021 02578 000  6
091 VALVE, SToP AnG VERTICAL       022 09578 000  1
†092 SEAL, o-RInG 5-5/8 ID x 5-7/8  028 12258 000  1
*093 BEARInG LoW SPEED THRuST 029 22450 000  1
†094 SEAL, o-RInG 1-1/8 ID x 1/8    028 12200 000  4
097 FILLPIECE, .750 DIA x .500     064 47518 000  1
099 SEALER, GASKET ELIMInAToR   013 02827 000  0.2
103 RInG, BALAnCE PISTon SEAL 064 50402 000  1
104 RETAInER, B.P. SEAL WASHER 064 50404 000  1
106 RETAInER, EYE SEAL WASHER 064 50322 000  1
108 SLInGER, oIL   064 49230 000  1
109 PLATE, SLInGER MTG 064 49231 000  1
110 SLEEVE, FLARE HYDRAuLIC 3/8 oD 023 10001 000  2
111 nuT, FLARE HYDRAuLIC 3/8 oD    023 09673 000  2

†112 SEAL, o-RInG 1-3/4  ID x       028 05188 000  1
113 SCREW, CAP 12 PT HD 3/8        021 11972 000  3
†114 SEAL, o-RInG 5-3/4 ID x 5-15/16 028 13870 000  1

* Included in Bearing Kit † Included in o-Ring Kit

He comPressor 
model He 70 w/ Vgd



FORM 160.73-RP3 (217)

37johnson controls

He comPressor 
model He 70 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion Part numBer QtY.
116 SCREW, SET HEx SoC CuP PT 021 00700 000 1

†117 SEAL, o-RInG nEoPREnE          028 12961 008  1
118 SCREW, CAP 12 PT HD 1/2        021 13334 000  3
119 SCREW, CAP HEx SoC HD #8       021 19153 000  1
120 CLAMP, TuBE 3/8 oD             023 05284 000  1
121 ELBoW, FLARE HYDRAuLIC 3/8 oD  023 18989 000  1
†122 SEAL, o-RInG nEoPREnE          028 12961 004  2
123 PLuG, HEx HD                   023 20217 000  1
125 PLuG, PIPE, FLuSH TYPE HEx    023 05366 000  3
†128 SEAL, o-RInG .301 ID x .064    028 12209 000  2
129 SCREW, CAP HEx SoC HD #10      021 14461 000  1
131 SHAFT, ConTRoL PRERoT DEVICE   364 51220 000  1
132 LEVER, PRV ExTERnAL            064 50613 000  2
133 SPACER, FLAnGED, PRV & VGD     064 50612 000  4
134 RoD, ADJuSTABLE PRV & VGD     364 51753 650  1
135 LEVER, InTERnAL VGD            064 51216 000  1
136 HHCS, 0.375-16 x 0.875 GR 5 BL 021 01470 000  6
137 nuT, HEx 5/16 - 18unC-2B 021 02523 000  8
138 SCREW, CAP 12PT HD 3/8   021 11141 000  10
139 SCREW, CAP 12PT HD 5/16  021 11142 000  1
140 ARM, MoToR HE 70               064 51407 000  1
141 SCREW, CAP 12 PT HD 1/2        021 11926 000  4
142 FILLPIECE, PRERoT DEVICE       064 10821 000  2
143 nuT, HEx MACH SCR #10 - 32     021 08670 000  4
144 LoCKWASHER, HEL SPG #10 REG       021 05265 000  2
145 SCREW, CAP HEx SoC HD #10-32   021 31182 000  2
146 DoWEL, PIn STR                 029 24130 000  2
147 PLuG, PRV ASSEMBLY             064 50632 000  2
†148 SEAL, o-RInG nEoPREnE          028 12961 005  2
†149 SEAL, o-RInG 8.234  ID x       028 15078 000  1
150 PLATE, CoVER HAnDHoLE 064 50139 000  1
151 SCREW, CAP 12PT HD 3/8 021 11742 000  1
152 SCREW, CAP 12 PT HD 1/2        021 31600 000  1
153 LInK, ExTERnAL VGD 064 50951 000  1
155 BuSHInG, GARLoCK 16Du12       029 24100 000  1
156 SCREW, CAP 12PT HD 5/16       021 12202 000  1
157 SPACER, HAH, VGD    064 51050 000  1
159 oRIFICE, SET SCREW             064 51402 000  1
207 RInG, EYE SEAL      064 51198 000  1
208 PLuG, HEx HD 9/16              023 18962 000  5
†209 SEAL, o-RInG nEoPREnE          028 12961 003  8
210 IMPELLER, 7.0 EYE DIA 064 51186 001  1
211 DEVICE, VGD HE 70              364 51184 000  1

†212 SEAL, o-RInG SPLICED 19.719 ID 028 12227 000  1



johnson controls38

FORM 160.73-RP3 (217)

LD12089
fig. 19 – HE CoMPRESSoR (70)

He comPressor 
model He 70 w/ Vgd



FORM 160.73-RP3 (217)

39johnson controls

LD12090
fig. 20 – HE CoMPRESSoR (70)

He comPressor 
model He 70 w/ Vgd



johnson controls40

FORM 160.73-RP3 (217)

LD12091
fig. 21 – HE CoMPRESSoR (70)

He comPressor 
model He 70 w/ Vgd



FORM 160.73-RP3 (217)

41johnson controls

LD12092
fig. 22 – HE CoMPRESSoR (70)

He comPressor 
model He 70 w/ Vgd



johnson controls42

FORM 160.73-RP3 (217)

He comPressor 
model He 70 w/ Vgd

LD12093
fig. 23 – HE CoMPRESSoR (70)



FORM 160.73-RP3 (217)

43johnson controls

LD10710

fig. 24 – Vgd deVice (He 70)

He comPressor 
model He 70 w/ Vgd



johnson controls44

FORM 160.73-RP3 (217)

LD10711

fig. 25 – Vgd deVice (He 70)

He comPressor 
model He 70 w/ Vgd



FORM 160.73-RP3 (217)

45johnson controls

item descriPtion QtY. Part numBer
1 RInG, DIFFuSER HE VGD 1 064 51429 000
2 SCREW, CAP HEx SoC HD 5/16" 6 021 31527 000
3 PIn, DRIVE HE 58-62 3 064 50767 000
4 BEARInG, MCGILL CF-3/4-B 3 029 24103 000
5 nuT, HEx 3/8"-24 unF-2B 6 021 00474 000
6 SPACER, VGD 3 064 50758 000
7 BEARInG, MCGILL CYR 1-3/8" 3 029 24104 000
8 SCREW, CAP HEx SoC HD 3/8" 3 021 01508 000
9 WASHER, PLAIn .384 ID x 5/8 oD 3 021 31155 000

10 SuPPoRT, AxIAL BEARInG 3 064 50469 000
11 BEARInG, MCGILL CFE-3/4-B 3 029 24102 000
12 SCREW, CAP HEx SoC HD 6 021 19223 000
13 SCREW, CAP HEx SoC HD 5/16" 1 021 31326 000
14 WASHER, PLAIn HARDEnED 3/8 ID 2 021 31323 000
15 WASHER, ConICAL DISK 12 021 31324 000
16 BuSHInG, GARLoCK 16Du12 6 029 24555 000
17 SCREW, CAP HEx SoC HD 1/4" 1 021 02578 000
18 SCREW, SET HEx SoCKET 1/4" 1 021 31328 000
19 PIn, TEnSIonER VGD DRIVE RInG 1 064 50830 000
20 BLoCK, TEnSIonER VGD DRIVE RInG 1 064 50824 000
21 SCREW, SHouLDER SoC HD 5/16" 1 021 31322 000
22 RInG, DRIVE VGD 1 064 51437 000
23 PRIMER, LoCquIC GRADE n .025 013 01753 000
24 SEALER, REMoVABLE THREAD .010 013 01678 000
25 SHIM, BRACKET VGD SuPPoRT BLoCK 6 064 51137 000
26 WASHER, PLAIn 13/32" ID x 13/16" 3 021 01274 000

Vgd deVice 
model He 70

Part no. 364 51184 000



johnson controls46

FORM 160.73-RP3 (217)

fig. 26 – Vgd deVice (He 70)

Vgd deVice 
model He 70

LD10712



FORM 160.73-RP3 (217)

47johnson controls

deVice Pre-rotation
model He 70

LD12110

fig. 27 – DEVICE PRE-RoTATIon (HE 70)

item descriPtion QtY. Part numBer
CoMMon PARTS - 364 51428 000

001 RInG, VAnE DRIVInG 1 064 50370 000
002 VAnE, PRE-RoTATIon 9 064 51413 000
003 ARM , VAnE PRV 9 064 47952 000
004 SPACER, PRV ARM 9 064 49712 000
005 WASHER, SPL 25/64 ID 9 064 09289 000
006 WASHER, PLAIn LT 17/64 ID 1/2 18 021 11973 000
007 STuD, BALL 1/4-28 unF 9 029 15924 000
008 SCREW, CAP 12 PT HD 3/8 9 021 17245 000
009 nuT, SELF LoCK 1/4 - 28 unF 9 021 12943 000
011 HouSInG, PRE-RoT VAnES 1 064 51452 000



johnson controls48

FORM 160.73-RP3 (217)

Hg comPressor 
models Hg 65, 73 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion                   
Hg 65 Hg 73

QtY. Part # QtY. Part #

001 PRIMER, LoCquIC GRADE n,       - 013 01753 000  - 013 01753 000  
*002 BEARInG, H.S. FRonT HG 65-73     1 064 50618 000  1 064 50618 000  
003 PLuG, PIPE FLuSH TYPE HEx     3 023 21738 000  3 023 21738 000  
005 SuPPoRT, RoToR W/HSG BEARInG       1 364 50409 000  1 364 50409 000  
006 WIRInG, MoToR ACTuAToR                1 375 49340 103 1 375 49340 103
007 SET SCREW, oRIFICE 1 064 51402 000 1 064 51402 000
*008 BEARInG, H.S. REAR       1 064 50619 000  1 064 50619 000  
*009 BEARInG, L.S. REAR       1 064 50621 000  1 064 50621 000  
*010 BEARInG, L.S. FRonT    1 064 50620 000  1 064 50620 000  
*011 BEARInG, THRuST    1 029 20900 002  1 029 20900 002  
012 SCREW, CAP 12PT HD 3/8    6 021 11148 000  6 021 11148 000  
*013 CoLLAR, THRuST H.S. 1 064 47904 000  1 064 47904 000  
*014 CoLLAR, THRuST L.S.            1 064 47770 000  1 064 47770 000  
015 CoLLAR, IMPELLER CLAMPInG          1 064 48123 000  1 064 48123 000  
016 RETAInER B.P. SEAL WASHER 1 064 50404 000  1 064 50404 000  
017 BEARInG, H.S. REVS THRuST 1 029 20898 002  1 029 20898 002  
†018 SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  1 028 12255 000  
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  1 064 48861 000  
021 SHAFT, ConTL PRERoT DEVICE     1 364 50631 000  1 364 50631 000  
022 SLEEVE, FLARE HYDRAuLIC 3/8 oD 3 023 10001 000  3 023 10001 000  
023 SCREW, CAP HEx  3/8 -16unC     2 021 18901 000  2 021 18901 000  
024 WASHER, SPRInG HG 65-73        1 064 50405 000  1 064 50405 000  
025 PLuG, HEx HEAD 7/16 1 023 18279 000 1 023 18279 000
026 SPACER, .50 LG x .33 ID x 063 oD    1 064 50611 000 1 064 50611 000
027 oRIFICE, H.S. oIL FEED 1 064 48034 000  1 064 48034 000  
028 PLuG, PRV ASSEMBLY 1 064 50632 000 1 064 50632 000
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  4 021 05165 000  
030 nuT, FLARE HYDRAuLIC 3/8 oD    3 023 09673 000  3 023 09673 000  
031 SEALER, GRADE AVV LoCTITE 086  - 013 01671 000  - 013 01671 000  
032 SEALER, REFRIGERAnT PIPE       - 013 02894 000  - 013 02894 000  
033 LEVER, PRV InTERnAL 1 064 50726 000 1 064 50726 000
034 LEVER, ExTERnAL PRV   1 064 50613 000 1 064 50613 000
035 LEVER, PRV MoToR   1 064 50614 000 1 064 50614 000  
036 LInK, ExTERnAL PRV 2 064 28261 000  2 064 28261 000  
037 RoD, ADJ FoR P. R. DEVICE     1 064 51753 000  1 064 51753 000  
038 PRoBE, PRoxIMITY               1 025 40496 000  1 025 40496 000  
039 PLuG, HEx HEAD 1-1/16 1 023 18295 000 1 023 18295 000
040 RETAInER, BEARInG S STAGE TuRBo       3 064 46886 000  3 064 46886 000  

041a PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  2 023 01973 000  
†042 SEAL, o-RInG nEoPREnE          1 028 12961 004  1 028 12961 004  
043 ConnR, FLARE HYDRAuLIC 1/4 oD  1 023 09668 000  1 023 09668 000  
045 ConnR, FLA M x M 3/8  oD FLA   1 023 20853 000  1 023 20853 000  
†046 SEAL, o-RInG .351 ID x         1 028 13832 000  1 028 13832 000  
047 ELBoW, CInCH 3/8 TuBE x 1 023 22141 000 1 023 22141 000
048 STuD, ConTS THD 5/8-11 unC-2B     2 021 31782 000  2 021 31782 000  



FORM 160.73-RP3 (217)

49johnson controls

Hg comPressor 
models Hg 65, 73 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion                   
Hg 65 Hg 73

QtY. Part # QtY. Part #

049 nuT, HEx 5/8 -11 unC-2B  2 021 17659 000  2 021 17659 000  
050 SCREW, CAP 12PT HD 5/16 1 021 12197 000 1 021 12197 000
†051 SEAL, o-RInG 2-9/16 ID x 2-3/4 3 028 11976 000  3 028 11976 000  
052 PIn, SLoT SPG 1/4 x 3/4 1 029 04750 000 1 029 04750 000

†053 SEAL ,o-RInG nEoPREnE 1 028 12961 006 1 028 12961 006
054 SCREW, CAP 12PT HD 5/16 1 021 11142 000 1 021 11142 000
055 FILLPIECE, PRERoT DEVICE       1 064 10821 000  1 064 10821 000  
057 SCREW, CAP 12 PT HD 1/2        1 021 31125 000  1 021 31125 000  
058 SCREW, CAP 12 PT HD 1/2        3 021 11515 000  3 021 11515 000  
059 SCREW, CAP 12PT HD 3/8     1 021 17618 000  1 021 17618 000  
060 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  1 064 48851 000  
061 SCREW, CAP 12 PT HD 1/4        3 021 11505 000  3 021 11505 000  
062 TuBE, TEE-DRAIn    1 064 51462 000  1 064 51462 000  
065 WASHER, PLAIn CLIPPED HARDEnED 40 021 17593 000  40 021 17593 000  
066 SCREW, CAP 12PT HD 5/8     38 021 11553 000  38 021 11553 000  
067 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  2 021 13856 000  
068 ConnR, CInCH 3/8 TuBE  3 023 06801 000  3 023 06801 000  
069 SCREW, CAP HEx  3/8 -16unC     2 021 01477 000  2 021 01477 000  
071 SCREW, CAP HEx  3/8 -16unC     3 021 01510 000  3 021 01510 000  
072 PLATE, MTG         1 064 47998 000  1 064 47998 000  
073 HEADER, SPRAY         1 064 48003 000  1 064 48003 000  
074 SCREW, SET HEx SoC CuP PT      1 021 03910 000  1 021 03910 000  
075 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  2 021 01274 000  
076 PLuG, HEx HD 1-5/16            1 023 18282 000  1 023 18282 000  
†077 SEAL, o-RInG nEoPREnE          1 028 12961 008  1 028 12961 008  
078 SCREW, SET HEx SoC CuP PT      1 021 00774 000  1 021 00774 000  
079 LoCKWASHER, HEL SPG 1/4 REG     2 021 05267 000  2 021 05267 000  
081 nuT, HEx 1/4 - 20 unC-2B   10 021 00450 000  10 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      3 029 18459 000  3 029 18459 000  
083 SCREW, CAP HEx  1/4 -20unC     4 021 01392 000  4 021 01392 000  
084 SCREW, SHouLDER SoC HD         6 021 17557 000  6 021 17557 000  
†085 SEAL, o-RInG .301 ID x .064    1 028 12209 000  1 028 12209 000  
†086 SEAL, o-RInG 5/16 ID x         2 028 12513 000  2 028 12513 000  
087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  1 064 47751 000  
088 Conn, oIL DRAIn HG 65-73       1 364 50633 000  1 364 50633 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  1 022 04444 000  
091 SEAL, DouBLE SHAFT             1 029 22428 000  1 029 22428 000  

091a C-RInG, REPLACEMEnT FoR SHAFT SEAL 1 028 14492 000 1 028 14492 000
†092 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  1 028 12258 000  
093 TuBE, GEAR CooLInG  1 064 51249 000 1 064 51249 000
†094 SEAL, o-RInG 1-1/8 ID x 1/8    3  028 12200 000  3 028 12200 000  
095 nuT, HEx 5/16-18unC-2B 4 021 02523 000 4 021 02523 000
096 PLuG, PIPE, FLuSH TYPE HEx    2 023 05366 000  2 023 05366 000  
098 SCREW, CAP HEx  3/8 -16unC     16 021 10037 000  16 021 10037 000  
099 FITTInG, LIquID TIGHT 1/2 nPT  1 025 28720 000  1 025 28720 000  



johnson controls50

FORM 160.73-RP3 (217)

Hg comPressor 
models Hg 65, 73 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion                   
Hg 65 Hg 73

QtY. Part # QtY. Part #

101 TuBE, .50 LG +/- .03 x 1/4 oD x 1 064 49229 000  1 064 49229 000  
102 TuBE, H.S. SoL H 36-57         1 064 49044 000  1 064 49044 000  
*103 BEARInG, L.S. THRuST HG 65-73      1 029 23760 000  1 029 23760 000  
104 VALVE, SToP AnG VERTICAL       1 022 09578 000  1 022 09578 000  
105 SCREW, CAP HEx SoC HD  1/4 16 021 02578 000  16 021 02578 000  
106 TuBE, SHAFT SEAL oIL SuPPLY    1 364 51755 000 1 064 51755 000
107 SEALER, REMoVABLE THREAD       - 013 03375 000  - 013 03375 000  
108 PIn, SLoT SPG 3/16 x 1/2       1 029 04138 000  1 029 04138 000  
109 SCREW, CAP HEx  3/8 -16unC     4 021 09071 000  4 021 09071 000  
†110 SEAL, o-RInG SPLICED 37.050 ID 1 028 15083 000  1 028 15083 000  
111 FILLPIECE, PREToT DEVICE       1 064 47935 000  1 064 47935 000  
112 SCREW, CAP 12PT HD 3/8  1 021 11956 000  1 021 11956 000  
114 STRAP, CABLE T&B L4-18-9-M     2 025 18167 000  2 025 18167 000  
115 TEE, InSTM unIon 3/8 TuBE      1 023 10595 000  1 023 10595 000  
116 TuBE, H.S.-TEE H 36-57         1 064 48215 000  1 064 48215 000  

†117 SEAL, o-RInG SPLICED 19.719 ID 1 028 12227 000  1 028 12227 000  
†118 SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  1 028 12259 000  
†119 SEAL, o-RInG SPLICED 31.174 ID 1 028 15072 000  1 028 15072 000  
120 SCREW, CAP HEx  1/4 -20unC     6 021 16826 000  6 021 16826 000  
121 SCREW, CAP HEx  3/8 -16unC     13 021 14374 000  13 021 14374 000  
†123 SEAL, o-RInG 3-3/4 ID x 3-15/16 2 028 15074 000  2 028 15074 000  
124 PLuG, HEx HD 3/4 2 023 18280 000 2 023 18280 000
125 SCREW, CAP HEx  3/8 -16unC     6 021 01485 000  6 021 01485 000  
126 SCREW, CAP HEx  3/8 -16unC     3 021 01483 000  3 021 01483 000  
127 TuBE, L.S. oIL DRAIn 1 064 51221 000 1 064 51221 000
128 TuBE, oIL DRAIn 1 064 51224 000 1 064 51224 000
129 PLuG, HEx HD 9/16 6 023 18962 000 6 023 18962 000
†130 SEAL, o-RInG nEoPREnE 10 028 12961 003 10 028 12961 003
131 CoVER, VGD SHAFT 1 064 51197 000 1 064 51197 000
132 PLATE, CoVER HAnDHoLE 1 064 50139 000 1 064 50139 000
†133 SEAL, o-RInG 8.234 ID x 1 028 15078 000 1 028 15078 000
134 SCREW, CAP 21PT HD 3/8 10 021 11141 000 10 021 11141 000
135 ELBoW, CInCH 90 DEG 1/2 oD TuBE 1 023 17687 000 1 023 17687 000
136 TEE, CInCH 1/2 TuBE x 3/8 oD 1 023 22396 000 1 023 22396 000
137 REDuCER, CInCH 1/2 x 3/8 TuBE 1 023 22397 000 1 023 22397 000
138 ConnR, CInCH 1/2 oD x TuBE 1 023 18044 000 1 023 18044 000
139 TuBE, 3/8 oD x .049 x 1-1/2 LG 1 064 51463 000 1 064 51463 000
140 PIn, DoWEL STR 1 029 24130 000 1 029 24130 000
†141 SEAL, o-RInG nEoPREnE 1 028 12961 005 1 028 12961 005
142 SEALER, GASKET ELIMInAToR .20 013 02827 000 .20 013 02827 000
143 LuBE, VALVE STEM 2 oz. TIn .020 360 00125 000 .020 360 00125 000
144 SPACER, FLAnGED, PRV & VGD 2 064 50612 000 2 064 50612 000
145 ELBoW, FLARE HYDRAuLIC 3/8 oD 3 023 18920 000 3 023 18920 000
146 SCREW, CAP HEx SoC HD #10-32 1 021 31182 000 1 021 31182 000
147 LoCKWASHER, HEL SPG #10 REG 1 021 05265 000 1 021 05265 000



FORM 160.73-RP3 (217)

51johnson controls

Hg comPressor 
models Hg 65, 73 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion
Hg 65 Hg 73

QtY. Part # QtY Part #
148 nuT, MACH SCR #10-32 2 021 08670 000 2 021 08670 000
201 IMPELLER 1 064 50398 001  1 064 50399 001
202 PLATE, nozzLE BASE 1 064 50249 000  1 064 50328 000
203 PLATE, DIFFuSER 1 064 50400 000  1 064 50401 000
204 DEVICE, PRV         1 364 51450 001 1 364 51450 002
205 WASHER, SPRInG 1 064 50323 000  1 064 50324 000
206 RInG, EYE SEAL  1 064 50341 000  1 064 50406 000
207 RETAInER, EYE SEAL 1 064 50252 000  1 064 50326 000
208 SCRoLL, RoToR 1 064 50790 000 1 064 50790 000
209 RInG, BALAnCE PISTon SEAL 1 064 50402 000  1 064 50403 000
210 RETAInER, EYE SEAL WASHER 1 064 50321 000  1 064 50322 000



johnson controls52

FORM 160.73-RP3 (217)

Hg comPressor 
models Hg 65, 73 w/o Vgd

LD12098fig. 28 – HG CoMPRESSoR (65, 73)



FORM 160.73-RP3 (217)

53johnson controls

Hg comPressor 
models Hg 65, 73 w/o Vgd

LD12099fig. 29 – HG CoMPRESSoR (65, 73)



johnson controls54

FORM 160.73-RP3 (217)

Hg comPressor 
models Hg 65, 73 w/o Vgd

LD12072fig. 30 – HG CoMPRESSoR (65, 73)



FORM 160.73-RP3 (217)

55johnson controls

Hg comPressor 
models Hg 65, 73 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion
Hg 65 Hg 73

QtY. Part numBer QtY. Part numBer
001 PRIMER, LoCquIC GRADE n   0.142 013 01753 000  0.142 013 01753 000  
*002 BEARInG, H.S. FRonT HG 65-73     1 064 50618 000  1 064 50618 000 
003 PLuG, PIPE FLuSH TYPE HEx     3 023 21738 000  3 023 21738 000
004 HHCS, 0.375-16 x 0.875 GR 5 BL 6 021 01470 000  6 021 01790 000 
006 WIRInG, PRV MoToR ACTuAToR     2 375 49340 103  2 375 49340 103
007 oRIFICE SET SCREW             1 064 51402 000  1 064 51402 000
*008 BEARInG, H.S. REAR HG 65-73      1 064 50619 000  1 064 50619 000
*009 BEARInG, L.S. REAR HG 65-73      1 064 50621 000  1 064 50621 000
*010 BEARInG, L.S. FRonT HG 65-73     1 064 50620 000  1 064 50620 000 
*011 BEARInG, THRuST  H.S.   1 029 20900 002  1 029 20900 002
012 SCREW, CAP 12PT HD 3/8 6 021 11148 000  6 021 11148 000
*013 CoLLAR, THRuST H.S.   1 064 47904 000  1 064 47904 000
*014 CoLLAR, THRuST L.S.   1 064 47770 000  1 064 47770 000
015 CoLLAR, IMPELLER CLAMPInG          1 064 48123 000  1 064 48123 000
016 RETAInER, B.P. SEAL WASHER 1 064 50404 000  1 064 50404 000
017 BEARInG, H.S.REVERSE THRuST 1 029 20898 003  1 029 20898 003
†018 SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  1 028 12255 000
019 nAMEPLATE, PATEnT              1 029 13270 002  1 029 13270 002
020 CoVER, PRV SHAFT ConTRoL       2 064 48861 000  2 064 48861 000
021 SHAFT, ConTL PRERoT DEVICE     1 364 50631 000  1 364 50631 000
022 SLEEVE, FLARE HYDRAuLIC 3/8 oD 2 023 10001 000  2 023 10001 000
023 HHCS, 0.375-16 x 1.500 GR 5 zn 4 021 18901 000  4 021 18901 000
024 WASHER, SPRInG HG 65-73        1 064 50405 000  1 064 50405 000
025 PLuG, HEx HD 1-1/16            1 023 18295 000  1 023 18295 000
026 SPACER, .50 LG x .33 ID x .63oD 1 064 50611 000  1 064 50611 000 
027 oRIFICE, HS oIL FEED  1 064 48034 000  1 064 48034 000
029 SEALER, GASKET ELIMInAToR     0.2 013 02827 000  0.2 013 02827 000 
030 nuT, FLARE HYDRAuLIC 3/8 oD    2 023 09673 000  2 023 09673 000
031 SEALER, GRADE AVV LoCTITE 086  0.008 013 01671 000  0.008 013 01671 000 
032 SEALER, REFRIGERAnT PIPE       0.008 013 02894 000  0.008 013 02864 000
033 LEVER, PRV InTERnAL 65-73      1 064 50726 000  1 064 50726 000
034 LEVER, PRV ExTERnAL            2 064 50613 000  2 064 50613 000
035 ARM, PRV MoToR H 65-104        1 064 50614 000  1 064 50614 000 
036 LInK, ExTERnAL PRV & MoT T108     2 064 28261 000  2 064 28261 000
037 RoD, ADJuSTABLE PRV & VGD     2 364 51753 700  2 364 51753 700
038 PRoBE, PRoxIMITY               1 025 40496 000  1 025 40496 000
039 PLuG, HEx HD 7/16              1 023 18279 000  1 023 18279 000
040 RETAInER, BRG S STAGE TuRBo       3 064 46886 000  3 064 46886 000
041 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  2 023 01973 000
042 PIn, SLoT SPG 1/4  x 3/4       1 029 04750 000  1 029 04750 000
043 ConnR, FLARE HYDRAuLIC 1/4 oD  1 023 09668 000  1 023 09668 000
045 ConnR, FLA M x M 3/8  oD FLA   1 023 20853 000  1 023 20853 000
†046 SEAL, o-RInG .351 ID x         1 028 13832 000  1 028 13832 000
047 ELBoW, CInCH 3/8 TuBE x        1 023 22141 000  1 023 22141 000
048 STuD, ConTS THD 5/8-11 unC-3A  2 021 31782 000  2 021 31782 000



johnson controls56

FORM 160.73-RP3 (217)

Hg comPressor 
models Hg 65, 73 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion
Hg 65 Hg 73

QtY. Part numBer QtY. Part numBer
049 nuT, HEx 5/8 -11 unC-2B 2 021 17659 000  2 021 17659 000

†051 SEAL, o-RInG 2-9/16 ID x 2-3/4 3 028 11976 000  3 028 11976 000
†052 SEAL, o-RInG nEoPREnE          1 028 12961 001  1 028 12961 001 
053 ELBoW, FLARE HYDRAuLIC 3/8 oD  3 023 18920 000  3 023 18920 000
054 SPACER, FLAnGED, PRV & VGD     4 064 50612 000  4 064 50612 000
055 FILLPIECE, PRERoT DEVICE       2 064 10821 000  2 064 10821 000
057 SCREW, CAP 12 PT HD 1/2        1 021 11998 000  1 021 11998 000
058 SCREW, CAP 12 PT HD 1/2        3 021 11515 000  3 021 11515 000 
059 SCREW, CAP 12PT HD 3/8        2 021 17618 000  2 021 17618 000
060 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  1 064 48850 000
061 SCREW, CAP 12 PT HD 1/4        3 021 11505 000  3 021 11505 000
062 TuBE, TEE-DRAIn    1 064 51462 000  1 064 51462 000
063 nP, DATA                       1 029 21398 000  1 029 21398 000
064 SCREW, DRIVE TY u #4 x 1/4     8 021 03720 000  8 021 03720 000
065 WASHER, PLAIn CLIPPED HARDEnED 40 021 17593 000  40 021 17593 000
066 SCREW, CAP 12PT HD 5/8  38 021 11553 000  38 021 11553 000 
067 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  2 021 13856 0000 
068 ConnR, CInCH 3/8 TuBE x        2 023 06801 000  2 023 06801 000
069 SCREW, CAP HEx  3/8 -16unC     2 021 01477 000  2 021 01477 000 
070 EPoxY STICK,  MAGIC BonD      0.008 044 03420 000  0.008 044 03420 000
071 HHCS, 0.375-16 x 2.000 GR 5 BL 3 021 01510 000  3 021 01510 000
072 PLATE, MTG   1 064 47998 000  1 064 47988 000
073 HEADER, SPRAY 1 064 48003 000  1 064 48003 000
074 SCREW, SET HEx SoC CuP PT      1 021 03910 000  1 021 03910 000
075 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  2 021 01274 000
076 PLuG, HEx HD 1-5/16            1 023 18282 000  1 023 18282 000

†077 SEAL, o-RInG nEoPREnE          1 028 12961 008  1 028 12961 008 
078 SCREW, SET HEx SoC CuP PT      1 021 00774 000  1 021 00774 000
079 LoCKWASHER, HEL SPG 1/4 REG 2 021 05267 000  2 021 05267 000
081 nuT, HEx 1/4 - 20 unC-2B    6 021 00450 000  6 021 00450 000
082 PIn, DoWEL TAPPED 3/8 DIA      3 029 18459 000  3 029 18459 000
083 HHCS, 0.250-20 x 1.250 GR 5 BL 4 021 01392 000  4 02101392 000
084 SCREW, SHouLDER SoC HD         6 021 17557 000  6 021 17557 000

†085 SEAL, o-RInG .301 ID x .064    1 028 12209 000  1 028 12209 000
†086 SEAL, o-RInG 5/16 ID x         2 028 12513 000  2 028 12513 000
087 GASKET, 2-1/2 oD x 2 ID x 1/32 2 064 47751 000  2 064 47751 000
088 Conn, oIL DRAIn HG 65-73       1 364 50633 000  1 364 50633 000
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  1 022 04444 000
090 GREASE, PoE                    0.015 044 03199 000  0.015 044 03199 000
091 SEAL, DouBLE SHAFT G & H MoDEL 1 029 22428 001  1 029 22428 000

091a C-RInG, REPLACEMEnT FoR SHAFT SEAL 1 028 14492 000 1 028 14492 000
†092 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  1 028 12258 000
093 TuBE, GEAR CooLInG 1 064 51249 000  1 064 51249 000

†094 SEAL, o-RInG 1-1/8 ID x 1/8    4 028 12200 000  4 028 12200 000
096 PLuG, PIPE, FLuSH TYPE HEx    2 023 05366 000  2 023 05366 000 



FORM 160.73-RP3 (217)

57johnson controls

item descriPtion
Hg 65 Hg 73

QtY. Part # QtY. Part #
098 HHCS, 0.375-16 x 2.500 GR 5 BL 16 021 10037 000  16 021 10037 000
101 TuBE, .50 LG +/- .03 x 1/4 oD x 1 064 49229 000  1 064 49229 000
102 TuBE, H.S. SoL 1 064 49044 000  1 064 49044 000
*103 BEARInG, L.S. THRuST HG 65-73      1 029 23760 000  1 029 23760 000
104 VALVE, SToP AnG VERTICAL       1 022 09578 000  1 022 09578 000
105 SCREW, CAP HEx SoC HD 1/4      16 021 02578 000  16 021 02578 000
106 TuBE, SHAFT SEAL oIL SuPPLY    1 364 51755 000  1 364 51755 000
107 SEALER, REMoVABLE THREAD       0.001 013 03375 000  0.001 013 03375 000
108 PIn, SLoT SPG 3/16 x 1/2       1 029 04138 000  1 029 04138 000
109 SCREW, CAP HEx  3/8 -16unC     4 021 09071 000  4 021 09071 000
†110 SEAL, o-RInG MoLDED 37.050 ID 1 028 15083 000  1 028 15083 000
111 FILLPIECE, PREToT DEVICE       1 064 47935 000  1 064 47935 000
112 SCREW, CAP 12PT HD 3/8    1 021 11956 000  1 021 11956 000
114 STRAP, CABLE T&B L4-18-9-M     1 025 18167 000  1 025 18167 000
115 TEE, InSTM unIon 3/8 TuBE      1 023 10595 000  1 023 10595 000
116 TuBE, H.S.TEE 1 064 48215 000  1 064 48215 000

†117 SEAL, o-RInG SPLICED 19.719 ID 1 028 12227 000  1 028 12227 000
†118 SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  1 028 12259 000
†119 SEAL, o-RInG SPLICED 31.174 ID 1 028 15072 000  1 028 15072 000
120 SCREW, CAP HEx  1/4 -20unC     6 021 16826 000  6 021 16826 000
121 SCREW, CAP HEx  3/8 -16unC     13 021 14374 000  13 021 14374 000
122 EnAMEL, CARIBBEAn BLuE         0.05 013 01835 000  0.05 013 01835 000

†123 SEAL, o-RInG 3-3/4 ID x 3-15/16 2 028 15074 000  2 028 15074 000
124 SEAL, o-RInG nEoPREnE          1 028 12961 006  1 028 12961 000
125 LEVER, InTERnAL VGD            1 064 51215 000  1 064 51215 000
127 nuT, HEx 5/16 - 18unC-2B    8 021 02523 000  8 021 02523 000
128 SCREW, CAP 12PT HD 3/8       10 021 11141 000  10 021 11141 000
129 SCREW, CAP 12PT HD 5/16    1 021 12197 000  1 021 12197 000
130 SCREW, CAP 12PT HD 5/16 2 021 11142 000  2 021 11142 000
131 ARM, MoToR                     1 064 50856 000  1 064 50856 000
132 SCREW, CAP 12 PT HD 1/2        4 021 11926 000  4 021 11926 000
133 SCREW, CAP 12 PT HD 1/2        1 021 31600 000  1 021 31600 000
134 nuT, HEx MACH SCR #10 - 32     4 021 08670 000  4 021 08670 000
135 LoCKWASHER, HEL SPG #10 REG 2 021 05265 000  2 021 05265 000
136 SCREW, CAP HEx SoC HD #10-32   2 021 31182 000  2 021 31182 000
137 DoWEL, PIn STR                 2 029 24130 000  2 029 24130 000
138 PLuG, PRV ASSEMBLY             2 064 50632 000  2 064 50632 000

†139 SEAL, o-RInG nEoPREnE          2 028 12961 005  2 028 12961 000
†140 SEAL, o-RInG 8.234  ID x       1 028 15078 000  1 028 15078 000
141 FILLPIECE, PRE-RoTATIon DEVICE 1 064 50765 000  1 064 50765 000
142 PLATE, CoVER HAnDHoLE 1 064 50139 000  1 064 50139 000
143 SCREW, CAP 12 PT HEAD 3/8      1 021 17553 000  1 021 17553 000
144 SCREW, CAP 12 PT HD 1/2        1 021 31125 000  1 021 31125 000
145 PLuG, HEx HD 9/16              6 023 18962 000  6 023 18962 000

†146 SEAL, o-RInG nEoPREnE          11 028 12961 003  11 028 12961 003

Hg comPressor 
models Hg 65, 73 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit



johnson controls58

FORM 160.73-RP3 (217)

item descriPtion
Hg 65 Hg 73

QtY. Part # QtY. Part #   
147 LInK, ExTERnAL VGD 1 064 50951 000  1 064 50951 000  
148 PLuG, HEx HD 3/4               2 023 18280 000  2 023 18280 000  

†149 SEAL, o-RInG nEoPREnE          4 028 12961 004  4 028 12961 004  
151 SHAFT, ConTRoL PRERoT DEVICE   1 364 51220 000  1 364 51220 000  
152 BuSHInG, GARLoCK 16Du12       1 029 24100 000  1 029 24100 000  
153 SCREW, CAP 12PT HD 5/16  1 021 12202 000  1 021 12202 000  
154 SPACER, HAH, HG - 65-73 VGD    1 064 51050 000  1 064 51050 000  
155 TuBE, L.S. oIL DRAIn           1 064 51221 000  1 064 51221 000  
156 TuBE, oIL DRAIn                1 064 51224 000  1 064 51224 000  
157 ELBoW, CInCH 90 DEG 1/2 oD TuBE 1 023 17687 000  1 023 17687 000  
158 TEE, CInCH 1/2 TuBE x 1/2 TuBE 1 023 22396 000  1 023 22396 000  
159 REDuCER, CInCH 1/2 x 3/8 oD    1 023 22397 000  1 023 22397 000  
160 ConnR, CInCH 1/2 oD TuBE x     1 023 18044 000  1 023 18044 000  
161 TuBE, 3/8 oD x .049 x 1-1/2 LG 1 064 51463 000  1 064 51463 000  
162 LuB, VALVE STEM 2 oz TIn       0.02 360 00125 000  0.02 360 00125 000  
163 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  4 021 05165 000  
201 IMPELLER 1 064 50398 001 1 064 50399 001
202 PLATE, nozzLE BASE 1 064 50249 000  1 364 50795 001
203 PLATE, DIFFuSER        1 064 50400 000  1 064 50401 000
204 DEVICE, PRV          1 364 51450 001  1 364 51450 002
205 WASHER, SPRInG 1 064 50323 000 1 064 50324 000
206 RInG, EYE SEAL 1 064 50341 000 1 064 50406 000
207 RETAInER, EYE SEAL 1 064 50252 000  1 064 50326 000
208 SCRoLL, RoToR HG 65 & 73 VGD   1 064 50790 000  1 064 50790 000  
209 RInG, BALAnCE PISTon SEAL 1 064 50402 000 1 064 50403 000
210 RETAInER, EYE SEAL WASHER 1 064 50321 000 1 064 50322 000

Hg comPressor 
models Hg 65, 73 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit



FORM 160.73-RP3 (217)

59johnson controls

Hg comPressor 
models Hg 65, 73 w/ Vgd

LD12072fig. 31 – HG CoMPRESSoR (65, 73)



johnson controls60

FORM 160.73-RP3 (217)

Hg comPressor 
models Hg 65, 73 w/ Vgd

LD12073fig. 32 – HG CoMPRESSoR (65, 73)



FORM 160.73-RP3 (217)

61johnson controls

fig. 33 – HG CoMPRESSoR (65, 73)

Hg comPressor 
models Hg 65, 73 w/ Vgd

LD12074



johnson controls62

FORM 160.73-RP3 (217)

LD10710

fig. 34 – HG CoMPRESSoR (HG 65, 73)

Hg comPressor 
models Hg 65, 73 w/ Vgd



FORM 160.73-RP3 (217)

63johnson controls

Hg comPressor 
models Hg 65, 73 w/ Vgd

fig. 35 – Vgd deVice (Hg 65, 73)

LD10711



johnson controls64

FORM 160.73-RP3 (217)

item descriPtion QtY. comPonent
001 RInG, DIFFuSER HAH & HG 65-73  1 064 51429 000  
002 SCREW, CAP HEx SoC HD 5/16     6 021 31527 000  
003 PIn, DRIVE                     3 064 50767 000  
004 BEARInG, MCGILL CF-3/4-B      3 029 24103 000  
005 nuT, HEx 3/8 - 24 unF-2B 6 021 00474 000  
006 SPACER, VGD                    3 064 50758 000  
007 BEARInG, MCGILL CYR 1 3/8     3 029 24104 000  
008 SCREW, CAP HEx SoC HD 3/8      3 021 01508 000  
009 WASHER, PLAIn .384 ID x 5/8 oD 3 021 31155 000  
010 SuPPoRT, AxIAL BEARInG         3 064 50469 000  
011 BEARInG, MCGILL CFE-3/4-B     3 029 24102 000  
012 SCREW, CAP HEx SoC HD          6 021 19223 000  
013 SCREW, CAP HEx SoC HD 5/16     1 021 31326 000  
014 WASHER, PLAIn HARDEnED 3/8 ID  2 021 31323 000  
015 WASHER, ConICAL DISK           12 021 31324 000  
016 BuSHInG, GARLoCK 16Du8        6 029 24555 000  
017 SCREW, CAP HEx SoC HD 1/4      1 021 02578 000  
018 SCREW, SET HEx SoCKET 1/4      1 021 31328 000  
019 PIn, TEnSIonER VGD DRIVE RInG  1 064 50830 000  
020 BLoCK, TEnSIonER VGD DRIVE RInG 1 064 50824 000  
021 SCREW, SHouLDER SoC HD 5/16    1 021 31322 000  
023 PRIMER, LoCquIC GRADE n      0.025 013 01753 000  
024 SEALER, REMoVABLE THREAD       0.01 013 01678 000  
025 SHIM, BRACKET VGD SuPPoRT BLoCK 6 064 51137 000  
026 WASHER, PLAIn 13/32 ID x 13/16 3 021 01274 000  
027 RInG, DRIVE HAH & HG 65-73 VGD 1 064 51430 000  

Vgd deVice 
model Hg 65, 73

Part no. 364 50795 001



FORM 160.73-RP3 (217)

65johnson controls

fig. 36 – Vgd deVice (Hg 65, 73)

Vgd deVice 
model Hg 65, 73

LD10712

27



johnson controls66

FORM 160.73-RP3 (217)

6

11
4
1
10

8

7

9

�

�

deVice Pre-rotation
models Hg 65, 73

fig. 37– DEVICE PRE-RoTATIon (HG 65, 73)

item descriPtion                   
Hg 65 Hg 73

QtY. Part numBer QtY. Part numBer
CoMPLETE PRV DEVICE 364 51450 001 364 51450 002

001 ARM, VAnE PRV  9 064 47952 000  9 064 47952 000  
002 HouSInG, PRV  1 064 50678 000  1 064 50679 000  
004 nuT, SELF LoCK 1/4 - 28unF     9 021 12943 000  9 021 12943 000  
005 RInG, VAnE DRIVInG 1 064 50370 000  1 064 50370 000  
006 SCREW, CAP 12 PT HD 3/8        9 021 17245 000  9 021 17245 000  
007 SPACER, ARM PRV 9 064 49712 000  9 064 49712 000  
008 STuD, BALL 1/4 -28 unF      9 029 15924 000  9 029 15924 000  
009 VAnE, PRE-RoTATIon 9 064 51413 000  9 064 51413 000  
010 WASHER, PLAIn LT 17/64 ID 1/2  18 021 11973 000  18 021 11973 000  
011 WASHER, SPL 25/64 ID          9 064 09289 000  9 064 09289 000  

LD08907



FORM 160.73-RP3 (217)

67johnson controls

Hg comPressor 
models Ha 81, 90 w/o Vgd

item descriPtion                   
Ha 81 Ha 90

QtY. Part numBer QtY. Part numBer
001 SCREW, SET HEx SoC CuP PT      1 021 00774 000  1 021 00774 000  
*002 BEARInG, H.S. FRonT  1 064 48223 000  1 064 48223 000  
003 SCREW, CAP HEx  3/8 -16unC     3 021 01483 000  3 021 01483 000  
†004 SEAL, o-RInG .301 ID x .064    1 028 12209 000  1 028 12209 000 
006 WIRInG, PRV MoToR ACTuAToR     1 375 49340 103  1 375 49340 103  

†007 SEAL, o-RInG 5/16 ID x         2 028 12513 000  2 028 12513 000
*008 BEARInG, H.S. REAR     1 064 48207 000  1 064 48207 000  
*009 BEARInG, L.S. REAR     1 064 47858 000  1 064 47858 000  
*010 BEARInG, L.S. FRonT   1 064 47857 000  1 064 47857 000  
*011 BEARInG, THRuST  H.S. 1 029 20896 002  1 029 20896 002  
*013 CoLLAR, THRuST H.S.  1 064 47855 000  1 064 47855 000  
*014 CoLLAR, THRuST L.S.            1 064 47856 000  1 064 47856 000  
015 CoLLAR, IMPELLER CLAMPInG          1 064 47853 000  1 064 47853 000
016 ELBoW, CInCH 3/8 TuBE x        1 023 22141 000  1 023 22141 000
017 BEARInG, H.S.REVERSE THRuST 1 029 20895 003  1 029 20895 003  
†018 SEAL, o-RInG 10-1/2 ID x 1/8  1 028 12226 000  1 028 12226 000  
019 nAMEPLATE, PATEnT              1 029 13270 002  1 029 13270 002  
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  1 064 48861 000  
021 SHAFT, ConTL PRERoT DEVICE     1 364 50631 000  1 364 50631 000  
023 HHCS, 0.375-16 x 1.500 GR 5 zn 4 021 18901 000  4 021 19801 000
025 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  2 021 13856 000
026 SPACER, .50 LG x .33 ID x .63oD 1 064 50611 000  1 064 50611 000
027 oRIFICE, H.S. oIL FEED 1 064 49203 000  1 064 49203 000
028 DoWEL, PIn STR                 1 029 24130 000  1 029 24130 000
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  4 021 05165 000
030 PLuG, HEx HD 1-1/16            1 023 18295 000  1 023 18295 000
031 ConnR, CInCH 3/8 TuBE x        2 023 06801 000  2 023 06801 000  
032 SEALER, REFRIGERAnT PIPE       0.008 013 02894 000  .008 013 02894 000  
033 LEVER, InTERnAL                1 064 50498 000  1 064 50498 000  
034 LEVER, PRV ExTERnAL            1 064 50613 000  1 064 50613 000  
035 ARM, PRV MoToR H 65-104        1 064 50614 000  1 064 50614 000  
036 LInK, ExT PRV & MoT TK131      2 064 46880 000  2 064 46880 000  
037 RoD, ADJuSTABLE PRV & VGD     1 364 51754 663  1 364 51754 663  
038 PLuG, HEx HD 7/16              1 023 18279 000  1 023 18279 000  
039 SEAL, o-RInG nEoPREnE          1 028 12961 006  1 028 12961 006  
040 RETAInER, BRG S STAGE TuRBo       3 064 46886 000  3 064 46886 000  
041 SCREW, CAP HEx  3/8 -16unC     2 021 01477 000  2 021 01477 000  
042 TuBE, L.S. oIL DRAIn 1 064 51222 000  1 064 51222 000  
043 ConnR, FLARE HYDRAuLIC 1/4 oD  1 023 09668 000  1 023 09668 000  
044 TuBE, oIL DRAIn                1 064 51224 000  1 064 51224 000  
045 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  2 021 01274 000  
046 CoVER, VGD SHAFT               1 064 51197 000  1 064 51197 000  
047 SCREW, CAP 12PT HD 3/8 -       10 021 11141 000  10 021 11141 000  
048 PLATE, CoVER HAnDHoLE 1 064 50139 000  1 064 50139 000  

†049 SEAL, o-RInG 8.234  ID x       1 028 15078 000  1 028 15078 000  
* Included in Bearing Kit † Included in o-Ring Kit



johnson controls68

FORM 160.73-RP3 (217)

Hg comPressor 
models Ha 81, 90 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item desriPtion
Ha 81 Ha 90

QtY. Part numBer QtY. Part numBer
050 SCREW, CAP 12PT HD 5/16 1 021 12197 000  1 021 12197 000  
051 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  2 023 01973 000  
053 PLuG, HEx HD 3/4               2 023 18280 000  2 023 18280 000  
054 SCREW, CAP 12PT HD 5/16     1 021 11142 000  1 021 11142 000  
055 FILLPIECE, PRERoT DEVICE       1 064 09070 000  1 064 09070 000  
057 SCREW, CAP 12 PT HD 1/2        1 021 31125 000  1 021 31125 000  
059 SCREW, CAP 12 PT HD 1/2        1 021 11984 000  1 021 11984 000  
061 SCREW, CAP 12 PT HD 1/4        3 021 11505 000  3 021 11505 000  
062 TuBE, TEE-DRAIn                1 064 51408 000  1 064 51408 000  
063 SCREW, CAP HEx SoC HD 1/4      4 021 02578 000  4 021 02578 000  
064 SCREW, DRIVE TY u #4 x 1/4     8 021 03720 000  8 021 03720 000  
065 WASHER, PLAIn CLIPPED HARDEnED 40 021 17593 000  40 021 17593 000  
066 SCREW, CAP 12PT HD 5/8        38 021 11629 000  38 021 11629 000  
067 STuD, ConTS THD 5/8-11 unC-3A  2 021 31782 000  2 021 31782 000  
068 nuT, HEx 5/8 -11 unC-2B      2 021 17659 000  2 021 17659 000  
070 oRIFICE, SET SCREW             1 064 51402 000  1 064 51402 000  
071 SCREW, CAP HEx  3/8 -16unC     6 021 01497 000  6 021 01497 000  
073 PLATE, MTG              1 064 47998 000  1 064 47998 000  
074 SCREW, CAP HEx SoC HD #10-32   1 021 31182 000  1 021 31182 000  
075 HEADER, SPRAY    1 064 47999 000  1 064 47999 000  
076 PLuG, HEx HD 9/16              6 023 18962 000  6 023 18962 000  

†077 SEAL, o-RInG nEoPREnE          11 028 12961 003  11 028 12961 003  
078 TuBE, GEAR CooLInG     1 064 51248 000  1 064 51248 000  
079 LoCKWASHER, HEL SPG 1/4 REG    2 021 05267 000  2 021 05267 000  
081 nuT, HEx 1/4 - 20 unC-2B   6 021 00450 000  6 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      3 029 18459 000  3 029 18459 000  
083 HHCS, 0.250-20 x 1.250 GR 5 BL 4 021 01392 000  4 021 01392 000  
084 SCREW, SHouLDER SoC HD         6 021 17557 000  6 021 17557 000  
085 PLuG, HEx HD 1-5/16            2 023 18282 000  2 023 18282 000  

†086 SEAL, o-RInG nEoPREnE          2 028 12961 008  2 028 12961 008  
087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  1 064 47751 000  
088 Conn, oIL DRAIn H 36-90        1 364 48291 000  1 364 48291 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  1 022 04444 000  
090 GREASE, PoE                    0.015 044 03199 000  .015 044 03199 000  
092 SEAL, o-RInG 6-1/2 ID x 1/8   1 028 12224 000  1 028 12224 000  

†093 SCREW, CAP HEx  3/8 -16unC     3 021 01485 000  3 021 01485 000  
094 SEAL, o-RInG 1-1/8 ID x 1/8    3 028 12200 000  3 028 12200 000  
095 nuT, HEx 5/16 - 18unC-2B      4 021 02523 000  4 021 02523 000  
096 PLuG, PIPE, FLuSH TYPE HEx    2 023 05366 000  2 023 05366 000  
098 HHCS, 0.375-16 x 2.000 GR 5 BL 16 021 01510 000  16 021 01510 000  
099 EPoxY STICK,  MAGIC BonD      0.008 044 03420 000  .008 044 03420 000  
100 PLuG, PIPE, FLuSH TYPE HEx     3 023 21738 000  3 023 21738 000  
*103 BEARInG, THRuST                1 029 20839 001  1 029 20839 001  
105 SCREW, CAP 12 PT HD 1/4        6 021 14108 000  6 021 14108 000  
107 SEALER, REMoVABLE THREAD       0.001 013 03375 000  .001 013 03375 000  



FORM 160.73-RP3 (217)

69johnson controls

item descriPtion
Ha 81 Ha 90

QtY. Part numBer QtY. Part numBer
109 HHCS, 0.375-16 x 3.750 GR 5 BL 4 021 17556 000  4 021 17556 000  
†110 SEAL, o-RInG MoLDED 37.050 ID 1 028 15083 000  1 028 15083 000  
111 FILLPIECE, PRV LInKAGE         1 064 47727 000  1 064 47727 000  
112 SCREW, CAP 12 PT HD 1/2        1 021 11525 000  1 021 11525 000  
113 ELBoW, CInCH 90 DEG 1/2 oD TuBE 1 023 17687 000  1 023 17687 000  
114 TEE, CInCH 1/2 TuBE x 1/2 TuBE 1 023 22396 000  1 023 22396 000  
115 REDuCER, CInCH 1/2 x 3/8 oD    1 023 22397 000  1 023 22397 000  
116 ConnR, CInCH 1/2 oD TuBE x     1 023 18044 000  1 023 18044 000  
117 TuBE, 3/8 oD x .049 x 2-3/8LG  1 064 51409 000  1 064 51409 000  

†121 SEAL, o-RInG SPLICED 32.456 ID 1 028 12569 000  1 028 12569 000  
†122 SEAL, o-RInG 4-7/8 ID x 1/8   1 028 12225 000  1 028 12225 000  
†124 SEAL, o-RInG SPLICED 34.067 ID 1 028 12248 000  1 028 12248 000  
125 SCREW, CAP HEx SoC HD 1/4      6 021 17765 000  6 021 17765 000  
130 SCREW, CAP HEx SoC HD 1/4      1 021 01377 000  1 021 01377 000  
131 SCREW, CAP HEx  3/8 -16unC     14 021 14374 000  14 021 14374 000  
132 SEALER, GRADE AVV LoCTITE 086  0.008 013 01671 000  0.008 013 01671 000  
133 PRIMER, LoCquIC GRADE n     0.142 013 01753 000  0.142 013 01753 000  
134 EnAMEL, CARIBBEAn BLuE         0.05 013 01835 000  0.05 013 01835 000  
139 TEE, InSTM unIon 3/8 TuBE      1 023 10595 000  1 023 10595 000  
140 TuBE, H.S.-TEE H 65-90         1 064 48218 000  1 064 48218 000  
141 PRoBE, PRoxIMITY               1 025 40496 000  1 025 40496 000  
148 STRAP, CABLE T&B L4-18-9-M     1 025 18167 000  1 025 18167 000  
151 LuB, VALVE STEM 2 oz TIn       0.02 360 00125 000  0.02 360 00125 000  
152 nP, DATA                       1 029 21398 000  1 029 21398 000  
153 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  1 064 48851 000  
155 ConnR, FLA M x M 3/8  oD FLA   1 023 20853 000  1 023 20853 000  
158 SEAL,DouBLE SHAFT J MoDELS 1 029 22429 001  1 029 22429 001  

158a C-RInG, SHAFT SEAL REPLACEMEnT 1 028 14493 000 1 028 14493 000
160 TuBE, SHAFT SEAL oIL SuPPLY    1 364 51756 000  1 364 51756 000  
164 TuBE, H.S. SoL H 65-90         1 064 49047 000  1 064 49047 000  
165 TuBE, .50 LG +/- .03 x 1/4 oD x 1 064 49229 000  1 064 49229 000  

†167 SEAL, o-RInG .351 ID x         1 028 13832 000  1 028 13832 000  
168 nuT, FLARE HYDRAuLIC 3/8 oD    2 023 09673 000  2 023 09673 000  
169 SLEEVE, FLARE HYDRAuLIC 3/8 oD 2 023 10001 000  2 023 10001 000  

†170 SEAL, o-RInG nEoPREnE          4 028 12961 004  4 028 12961 004  
171 ELBoW, FLARE HYDRAuLIC 3/8 oD  3 023 18920 000  3 023 18920 000  
172 VALVE, SToP AnG VERTICAL       1 022 09578 000  1 022 09578 000  
173 SPACER, FLAnGED, PRV & VGD     2 064 50612 000  2 064 50612 000  
174 SCREW, CAP 12 PT HD 1/2        2 021 11926 000  2 021 11926 000  
175 PLuG, PRV ASSEMBLY             1 064 50632 000  1 064 50632 000  
176 SEAL, o-RInG nEoPREnE          1 028 12961 005  1 028 12961 005  

†177 nuT, HEx MACH SCR #10 - 32     1 021 08670 000  1 021 08670 000  
178 LoCKWASHER, HEL SPG #10 REG:       1 021 05265 000  1 021 05265 000  
179 PIn, SLoT SPG 1/4  x 3/4       1 029 04750 000  1 029 04750 000  
180 SEALER, GASKET ELIMInAToR     0.2 013 02827 000  0.2 013 02827 000  

Hg comPressor 
models Ha 81, 90 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit



johnson controls70

FORM 160.73-RP3 (217)

Hg comPressor 
models Ha 81, 90 w/o Vgd

* Included in Bearing Kit † Included in o-Ring Kit

item descriPtion
Ha81 Ha 90

QtY. Part numBer QtY. Part numBer
201 IMPELLER 1 064 48155 001 1 064 48156 001
202 PLATE, nozzLE BASE 1 064 50615 000 1 064 50616 000
203 PLATE, DIFFuSER 1 064 50315 000 1 064 50318 000
204 DEVICE, PRV 1 364 50208 002 1 364 50208 003
205 SCREW, CAP HEx SoC HD 3/8 6 021 17766 000 6 021 17766 000
206 RInG, EYE SEAL 1 064 50247 000 1 064 50250 000
209 SCRoLL, RoToR VGD 1 064 50477 000 1 064 50477 000
211 SCREW, CAP 12 PT HD 1/2 6 021 17571 000 6 021 17571 000
221 RInG, BALAnCE PISTon SEAL 1 064 50241 000 1 064 50241 000
222 RETAInER, B.P. SEAL WASHER 1 064 50242 000 1 064 50242 000
223 WASHER, SPRInG BALAnCE 1 064 50243 000 1 064 50243 000
224 WASHER, SPRInG EYE 1 064 50248 000 1 064 50251 000
225 RETAInER, EYE SEAL WASHER 1 064 50311 000 1 064 50314 000



FORM 160.73-RP3 (217)

71johnson controls

Hg comPressor 
models Ha 81, 90 w/o Vgd

fig. 38 – HG CoMPRESSoR (81, 90) LD12104



johnson controls72

FORM 160.73-RP3 (217)

Hg comPressor 
models Ha 81, 90 w/o Vgd

fig. 39 – HG CoMPRESSoR (81, 90) LD12105



FORM 160.73-RP3 (217)

73johnson controls

Hg comPressor 
models Ha 81, 90 w/o Vgd

fig. 40 – HG CoMPRESSoR (81, 90)
LD12106



johnson controls74

FORM 160.73-RP3 (217)

Hg comPressor 
models Ha 81, 90 w/o Vgd

fig. 41 – HG CoMPRESSoR (81, 90) LD12107



FORM 160.73-RP3 (217)

75johnson controls

deVice Pre-rotation
models Ha 81, 90

fig. 42– DEVICE PRE-RoTATIon (HA 81, 90)

item descriPtion                   QtY. Part numBer
CoMPLETE PRV DEVICE 364 50208 001

001 ARM, VAnE PRV  9 064 47508 000
002 HouSInG, PRV  1 064 50206 000
004 nuT, SELF LoCK 1/4 - 28unF     9 021 12943 000
005 RInG, VAnE DRIVInG 1 064 50205 000
006 SCREW, CAP 12 PT HD 1/2        9 021 17571 000
007 SPACER, ARM PRV 9 064 48199 000
008 STuD, BALL 1/4 -28 unF      9 029 15924 000
009 VAnE, PRE-RoTATIon 9 064 48206 000
010 WASHER, PLAIn LT 17/64 ID 1/2  18 021 11973 000
011 WASHER, SPL 25/64 ID          9 064 47516 000
012 RETAInER, PRV   9 064 47505 000
013 SCREW, CAP HEx  1/4 -20unC     18 021 01372 000

LD12066



johnson controls76

FORM 160.73-RP3 (217)

* Included in Bearing Kit † Included in o-Ring Kit

Ha comPressor 
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd

item descriPtion                   
Ha 81 Ha 90 Ha 104

QtY. Part numBer QtY. Part numBer QtY. Part numBer

001 SCREW, SET HEx SoC CuP PT      1 021 00774 000  1 021 00774 000  1 021 00774 000  
*002 BEARInG, HS FRonT HA 81/90/104     1 064 48223 000  1 064 48223 000  1 064 48223 000  
003 SCREW, CAP HEx  3/8 -16unC     3 021 01483 000  3 021 01483 000  3 021 01483 000  
†004 SEAL, o-RInG .301 ID x .064    1 028 12209 000  1 028 12209 000  1 028 12209 000  
005 SuPPoRT, RoToR W/HSG BRG HA    1 364 50429 000  1 364 50429 000  1 364 50429 000  
006 PRV, MoToR ACTuAToR     1 025 29657 000  1 025 29657 000  1 025 29657 000  

†007 SEAL, o-RInG 5/16 ID x         2 028 12513 000  2 028 12513 000  2 028 12513 000  
*008 BEARInG, HIGH SPEED REAR      1 064 48207 000  1 064 48207 000  1 064 48207 000  
*009 BEARInG, LoW SPEED REAR      1 064 47858 000  1 064 47858 000  1 064 47858 000  
*010 BEARInG, LoW SPEED FRonT    1 064 47857 000  1 064 47857 000  1 064 47857 000  
*011 BEARInG, THRuST  HIGH SPEED  1 029 20896 002  1 029 20896 002  1 029 20896 002  
*013 CoLLAR, THRuST HIGH SPEED     1 064 47855 000  1 064 47855 000  1 064 47855 000  
*014 CoLLAR, THRuST LoW SPEED            1 064 47856 000  1 064 47856 000  1 064 47856 000  
015 CoLLAR, IMPELLER CLAMPInG          1 064 47853 000  1 064 47853 000  1 064 47853 000  
017 BEARInG, HIGH SPEED REVS THRuST 1 029 20895 002  1 029 20895 002  1 029 20895 002  

†018 SEAL, o-RInG 10-1/2 ID x 1/8  1 028 12226 000  1 028 12226 000  1 028 12226 000  
020 CoVER, PRV SHAFT ConTRoL       1 064 48861 000  1 064 48861 000  1 064 48861 000  
021 SHAFT, ConTL PRERoT DEVICE     1 364 50631 000  1 364 50631 000  1 364 50631 000  
023 SCREW, CAP HEx  3/8 -16unC     2 021 18901 000  2 021 18901 000  2 021 18901 000  
025 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  2 021 13856 000  2 021 13856 000  
026 SPACER    1 064 50611 000  1 064 50611 000   1 064 50611 000    
027 oRIFICE, HIGH SPEED oIL FEED 1 064 49203 000  1 064 49203 000  1 064 49203 000  
028 DoWEL, PIn STR            1 064 24130 000  1 064 24130 000  1 064 24130 000  
029 WASHER, PLAIn 9/32 ID x 5/8 oD 4 021 05165 000  4 021 05165 000  4 021 05165 000  
030 VALVE, SToP AnG VERTICAL       1 022 10054 000  1 022 10054 000  1 022 10054 000  
031 ConnR, FLARE HYDRAuLIC 3/8 oD  3 023 09671 000  3 023 09671 000  3 023 09671 000  
032 SEALER, REFRIGERAnT PIPE       - 013 02894 000  - 013 02894 000  - 013 02894 000  
033 LEVER, InTERnAL                1 064 50498 000 1 064 50498 000  1 064 50498 000  
034 LEVER, PRE-RoT VAnE ExTERnAL           1 064 50613 000  1 064 50613 000  1 064 50613 000  
035 LEVER, PRV MoToR  1 064 50614 000  1 064 50614 000  1 064 50614 000  
036 LInK, ExT PRV & MoT TK131      2 064 46880 000  2 064 46880 000  2 064 46880 000  
037 RoD, ADJ FoR PRERoT DEVICE     1 064 09080 000  1 064 09080 000  1 064 09080 000  
038 VALVE, SToP AnG VERTICAL       1 022 09577 000  1 022 09577 000  1 022 09577 000  
039 TRAnSDuCER, PRESSuRE           1 025 28678 006  1 025 28678 006  1 025 28678 006  
040 RETAInER, BRG S STAGE TuRBo       3 064 46886 000  3 064 46886 000  3 064 46886 000  
041 SCREW, CAP HEx  3/8 -16unC     2 021 01477 000  2 021 01477 000  2 021 01477 000  
043 ConnR, FLARE HYDRAuLIC 1/4 oD  1 023 09668 000  1 023 09668 000  1 023 09668 000  
045 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  2 021 01274 000  2 021 01274 000  
050 SCREW, CAP 12PT HD 5/16      1 021 12197 000  1 021 12197 000  1 021 12197 000  
051 PLuG, PIPE 1/4 HEx SoCKET      2 023 01973 000  2 023 01973 000  2 023 01973 000  
053 SEnSoR, TEMPERATuRE 50,000 oHMS 1 025 33288 000  1 025 33288 000  1 025 33288 000  
054 SCREW, CAP 12PT HD 5/161     1 021 11142 000  1 021 11142 000  1 021 11142 000  
055 FILLPIECE, PRERoT DEVICE       1 064 09070 000  1 064 09070 000  1 064 09070 000  
056 BRG, RoD EnD W/SST ISRT CHRoME 2 029 07015 000  2 029 07015 000  2 029 07015 000  



FORM 160.73-RP3 (217)

77johnson controls

item descriPtion                   
Ha 81 Ha 90 Ha 104

QtY. Part numBer QtY. Part numBer QtY. Part numBer

057 SCREW, CAP 12 PT HD 1/2        1 021 31125 000  1 021 31125 000  1 021 31125 000  
059 SCREW, CAP 12 PT HD 1/2        1 021 11984 000  1 021 11984 000  1 021 11984 000  
060 ELBoW, FLARE HYDRAuLIC 3/8 oD  2 023 11343 000  2 023 11343 000  2 023 11343 000  
061 SCREW, CAP 12 PT HD 1/4        3 021 11505 000  3 021 11505 000  3 021 11505 000  
062 TuBE, TEE-DRAIn         1 064 48219 000  1 064 48219 000  1 064 48219 000  
063 SCREW, CAP HEx SoC HD 1/4      4 021 02578 000  4 021 02578 000  4 021 02578 000  
065 WASHER, PLAIn CLIPPED HARDEnED 40 021 17593 000  40 021 17593 000  40 021 17593 000  
066 SCREW, CAP 12PT HD 5/8     38 021 11629 000  38 021 11629 000  38 021 11629 000  
067 SCREW, SET HEx SoC CuP PT      2 021 17615 000  2 021 17615 000  2 021 17615 000  
068 nuT, HEx 5/8 -11 unC-2B     2 021 17659 000  2 021 17659 000  2 021 17659 000  
070 TuBE, 9 LG 37 DEG SAE FL 1 EnD 1 064 47557 000  1 064 47557 000  1 064 47557 000  
071 SCREW, CAP HEx  3/8 -16unC     6 021 01497 000  6 021 01497 000  6 021 01497 000  
073 PLATE, MounTInG             1 064 47998 000  1 064 47998 000  1 064 47998 000  
074 SCREW, SET HEx SoC CuP PT      1 021 31182 000  1 021 31182 000  1 021 31182 000  
075 HEADER, SPRAY         1 064 47999 000  1 064 47999 000  1 064 47999 000  
078 TuBE, STEEL 3/8 oD x .049 x    - 003 00240 000  - 003 00240 000  - 003 00240 000  
079 LoCKWASHER, HEL SPG 1/4 REG     2 021 05267 000  2 021 05267 000  2 021 05267 000  
080 nuT, HEx 1/2 - 20unF-2B 2 021 10171 000  2 021 10171 000  2 021 10171 000  
081 nuT, HEx 1/4 - 20 unC-2B 6 021 00450 000  6 021 00450 000  6 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      2 029 18459 000  2 029 18459 000  2 029 18459 000  
083 SCREW, CAP HEx  1/4 -20unC     4 021 01392 000  4 021 01392 000  4 021 01392 000  
084 SCREW, SHouLDER SoC HD         6 021 17557 000  6 021 17557 000  6 021 17557 000  
087 GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  1 064 47751 000  1 064 47751 000  
088 Conn, oIL DRAIn        1 364 48291 000  1 364 48291 000  1 364 48291 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  1 022 04444 000  1 022 04444 000  
090 GREASE, PoE                    - 044 03199 000  - 044 03199 000  - 044 03199 000  
†092 SEAL, o-RInG 6-1/2 ID x 1/8   1 028 12224 000  1 028 12224 000  1 028 12224 000  
093 SCREW, CAP HEx  3/8 -16unC     3 021 01485 000  3 021 01485 000  3 021 01485 000  
†094 SEAL, o-RInG 1-1/8 ID x 1/8    2 028 12200 000  2 028 12200 000  2 028 12200 000  
095 nuT, HEx 5/16 - 18unC 2B       4 028 05628 000  4 028 05628 000  4 028 05628 000  
096 PLuG, PIPE, FLuSH TYPE HEx    2 023 05366 000  2 023 05366 000  2 023 05366 000  
098 SCREW, CAP HEx  3/8 -16unC     16 021 01510 000  16 021 01510 000  16 021 01510 000  
100 PLuG PIPE, FLuSH TYPE HEx     3 023 21738 000  3 023 21738 000  3 023 21738 000  
*103 BEARInG, THRuST                1 029 20839 001  1 029 20839 001  1 029 20839 001  
105 SCREW, CAP 12 PT HD 1/4        6 021 14108 000  6 021 14108 000  6 021 14108 000  
107 SEALER, REMoVABLE THREAD       - 013 01678 000  - 013 01678 000  - 013 01678 000  
109 SCREW, CAP HEx HD 3/8 -16unC-2A 4 021 17556 000  4 021 17556 000  4 021 17556 000  
†110 SEAL, o- RInG SPLICED 37.050 ID 1 028 15083 000  1 028 15083 000  1 028 15083 000  
111 FILLPIECE, PRV LInKAGE         1 064 47727 000  1 064 47727 000  1 064 47727 000  
112 SCREW, CAP 12 PT HD 1/2        1 021 11525 000  1 021 11525 000  1 021 11525 000  
116 ELBoW, FLARE HYDRAuLIC 1/4 oD  1 023 09677 000  1 023 09677 000  1 023 09677 000  

†121 SEAL, o-RInG SPLICED 32.456 ID 1 028 12569 000  1 028 12569 000  1 028 12569 000  
†122 SEAL, o-RInG 4-7/8 ID x 1/8   1 028 12225 000  1 028 12225 000  1 028 12225 000  
†124 SEAL, o-RInG SPLICED 34.067 ID 1 028 12248 000  1 028 12248 000  1 028 12248 000  

* Included in Bearing Kit † Included in o-Ring Kit

Ha comPressor 
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd



johnson controls78

FORM 160.73-RP3 (217)

item descriPtion                   
Ha 81 Ha 90 Ha 104

QtY. Part numBer QtY. Part numBer QtY. Part numBer

125 SCREW, CAP HEx SoC HD 1/4      6 021 17765 000  6 021 17765 000  6 021 17765 000  
130 SCREW, CAP HEx SoC HD 1/4      1 021 01377 000  1 021 01377 000  1 021 01377 000  
131 SCREW, CAP HEx  3/8 -16unC     14 021 14374 000  14 021 14374 000  14 021 14374 000  
132 SEALER, GRADE AVV LoCTITE 086  - 013 01671 000  - 013 01671 000  - 013 01671 000  
133 PRIMER, LoCquIC GRADE n        - 013 01753 000  - 013 01753 000  - 013 01753 000  
139 TEE, InSTM unIon 3/8 TuBE      1 023 10595 000  1 023 10595 000  1 023 10595 000  
140 TuBE, HIGH SPEED-TEE          1 064 48218 000  1 064 48218 000  1 064 48218 000  
141 PRoBE, PRoxIMITY               1 025 35900 000  1 025 35900 000  1 025 35900 000  
153 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  1 064 48851 000  1 064 48851 000  
155 ConnR, FLA M x M 3/8  oD FLA   1 023 20853 000  1 023 20853 000  1 023 20853 000  
158 SEAL, DouBLE SHAFT             1 029 22429 000  1 029 22429 000  1 029 22429 000  

158a C-RInG, REPLACEMEnT  SHAFT SEAL 1 028-14493-000 1 028-14493-000 1 028-14493-000
159 ELBoW, FLARE HYDRAuLIC 3/8 oD  1 023 18969 000  1 023 18969 000  1 023 18969 000  
160 TuBE, SHAFT SEAL oIL SuPPLY    1 064 49028 000  1 064 49028 000  1 064 49028 000  
162 FITTInG, LIquID TIGHT 1/2 nPT  1 025 28720 000  1 025 28720 000  1 025 28720 000  
163 BuSH PIPE 3/4 - 14 nPTE x     1 023 04010 000  1 023 04010 000  1 023 04010 000  
164 TuBE, HIGH SPEED SoL H 65-90         1 064 49047 000  1 064 49047 000  1 064 49047 000  
165 TuBE, .50 LG +/- .03 x 1/4 oD x 1 064 49229 000  1 064 49229 000  1 064 49229 000  
168 nuT, FLARE HYDRAuLIC 3/8 oD    3 023 09673 000  3 023 09673 000  3 023 09673 000  
169 SLEEVE, FLARE HYDRAuLIC 3/8 oD 3 023 10001 000  3 023 10001 000  3 023 10001 000  
†170 SEAL, o-RInG nEoPREnE          1 028 12961 004  1 028 12961 004  1 028 12961 004  
171 ELBoW, FLARE HYDRAuLIC 3/8 oD  2 023 18920 000  2 023 18920 000  2 023 18920 000  
172 VALVE, SToP AnG VERTICAL       1 022 09578 000  1 022 09578 000  1 022 09578 000  
173 SPACER 2 064 50612 000 2 064 50612 000 2 064 50612 000
174 SCREW, CAP 122 PT HD 1/2 2 021 11926 000 2 021 11926 000 2 021 11926 000
175 PLuG, PRV ASSEMBLY 1 064 50632 000 1 064 50632 000 1 064 50632 000
176 SEAL, o-RInG nEoPREnE 1 028 12961 005 1 028 12961 005 1 028 12961 005
177 nuT, HEx MACH SCR #10 - 32 1 021 08670 000 1 021 08670 000 1 021 08670 000
178 LoCKWASHER, HEL SPG #10 REG 1 021 05265 000 1 021 05265 000 1 021 05265 000
201 IMPELLER   1 064 48155 001  1 064 48156 001  1 064 50394 001  
202 PLATE, nozzLE BASE   1 064 50615 000  1 064 50616 000  1 064 50693 000  
203 PLATE, DIFFuSER         1 064 50315 000  1 064 50318 000  1 064 50414 000  
204 DEVICE PRV 1 364 50208 002  1 364 50208 003  1 364 50208 004  
205 SCREW, CAP HEx SoC HD 3/8      6 021 17766 000  6 021 17766 000  6 021 17298 000  
206 RInG, EYE SEAL 1 064 50247 000  1 064 50250 000  1 064 50244 000  
210 PLuG, HEx HD 1-5/16            2 023 18282 000  2 023 18282 000  2 023 18282 000  
211 SCREW, CAP 12 PT HD 1/2        6 021 17571 000  6 021 17571 000  6 021 12165 000  
212 PLuG, HEx HD 9/16              4 023 18962 000  4 023 18962 000  4 023 18962 000  
221 RInG, BALAnCE PISTon SEAL 1 064 50241 000  1 064 50241 000  1 064 50238 000  
222 RETAInER, B.P. SEAL WASHER 1 064 50242 000  1 064 50242 000  1 064 50239 000  
223 WASHER, SPRInG BALAnCE PISTon 1 064 50243 000  1 064 50243 000  1 064 50240 000  
224 WASHER, SPRInG EYE       1 064 50248 000  1 064 50251 000  1 064 50245 000  
225 RETAInER, EYE SEAL WASHER 1 064 50311 000  1 064 50314 000  1 064 50246 000  
†226 SEAL, o-RInG nEoPREnE          2 028 12961 008  2 028 12961 008  2 028 12961 008  
†227 SEAL, o-RInG nEoPREnE          9 028 12961 003  9 028 12961 003  9 028 12961 003  

Ha comPressor 
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd



FORM 160.73-RP3 (217)

79johnson controls

LD12075

Ha comPressor
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd

fig. 43 – HA CoMPRESSoR (81, 90, 104)



johnson controls80

FORM 160.73-RP3 (217)

LD12079fig. 44 – HA CoMPRESSoR (81, 90, 104)

Ha comPressor
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd



FORM 160.73-RP3 (217)

81johnson controls

LD12082

fig. 45 – HA CoMPRESSoR (81, 90, 104)

Ha comPressor
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd



johnson controls82

FORM 160.73-RP3 (217)

fig. 46 – HA CoMPRESSoR (81, 90, 104) LD12078

Ha comPressor
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd



FORM 160.73-RP3 (217)

83johnson controls

LD10710

fig. 47 – HA CoMPRESSoR (81, 90, 104)

Ha comPressor
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd



johnson controls84

FORM 160.73-RP3 (217)

Ha comPressor
witH sQuare driVe PrV control sHaft and PincHed Joint control arm

models Ha 81, 90, 104 w/Vgd

fig. 48 – HA CoMPRESoR (81, 90, 104)

LD10711



FORM 160.73-RP3 (217)

85johnson controls

LD12085

fig. 49 – DEVICE PRE-RoTATIon (HA 81, 90, 104)

item descriPtion                   
Ha 81 Ha 90 Ha 104

QtY. Part numBer QtY. Part numBer QtY. Part numBer

CoMPLETE PRV DEVICE - 364 50208 002 - 364 50208 003 - 364 50208 004
001 ARM, VAnE PRV          9 064 47508 000  9 064 47508 000  9 064 47508 000 
002 HouSInG    1 064 50206 000  1 064 50207 000  1 064 50413 000  
004 nuT, SELF LoCK 1/4 - 28     9 021 12943 000  9 021 12943 000  9 021 12943 000  
005 RInG, VAnE DRIVInG      1 064 50205 000  1 064 50205 000  1 064 50205 000 
006 SCREW, CAP 12 PT HEAD 3/8      9 021 17571 000  9 021 17571 000  9 021 17571 000  
007 SPACER, ARM PRV        9 064 48199 000  9 064 48199 000  9 064 48199 000  
008 STuD, BALL 1/4 -28       9 029 15924 000  9 029 15924 000  9 029 15924 000  
009 VAnE, PRE-RoTATIon     9 064 48206 000 9 064 48206 000  9 064 48206 000  
010 WASHER, PLAIn LT 17/64 ID 1/2  18 021 11973 000  18 021 11973 000  18 021 11973 000  
011 WASHER, SPL 9 064 47516 000 9 064 47516 000 9 064 47516 000 
012 RETAInER 9 064 47505 000 9 064 4705 000 9 064 47505 000
013 SCREW, CAP HEx 1/4 - 20 18 021 01372 000 18 021 01372 000 18 021 01372 000

deVice Pre-rotation
models Ha 81, 90, 104



johnson controls86

FORM 160.73-RP3 (217)

common Parts
item descriPtion QtY. Part numBer

1 RInG, DIFFuSER HA VGD 1 064 51431 000
2 SCREW, CAP HEx SoC HD 5/16" 8 021 31527 000
3 PIn, DRIVE 4 064 50470 000
4 BEARInG, MCGILL CF-3/4-B 4 029 24103 000
5 nuT, HEx 3/8-24 unF-2B 8 021 00474 000
6 SPACER, VGD 4 064 50758 000
7 BEARInG, MCGILL CYR 1-3/8" 4 029 24104 000
8 SCREW, CAP HEx SoC HD 3/8" 4 021 01508 000
9 WASHER, PLAIn .384 ID x 5/8 oD 4 021 31155 000

10 SuPPoRT, AxIAL BEARInG 4 064 50469 000
11 BEARInG, MCGILL CFE-3/4-B 4 029 24102 000
12 SCREW, CAP HEx SoC HD 8 021 19223 000
13 WASHER, PLAIn 13/32 ID x 13/16 4 021 01274 000
14 BuSHInG, GARLoCK 16Du12 8 029 24100 000
15 WASHER, ConICAL DISK 24 021 31324 000
16 WASHER, PLAIn HARDEnED 3/8 ID 4 021 31323 000
17 SCREW, CAP HEx SoC HD 1/4" 1 021 02578 000
18 SCREW, SET HEx SoCKET 1/4" 2 021 31328 000
19 PIn, TEnSIonER VGD DRIVE RInG 2 064 50830 000
20 PRIMER, LoCquIC GRADE n .035 013 01753 000
21 SEALER, REMoVABLE THREAD .024 013 01678 000
22 TEnSIonER, BLoCK VGD DRIVE RInG 2 064 50824 000
23 SCREW, SHouLDER SoC HD 5/16 2 021 31322 000
24 SCREW, CAP HEx SoCHD 5/16 2 021 31327 000
25 SHIM, BRACKET VGD SuPPoRT BLoCK 8 064 51137 000

unit sPecific Parts
item descriPtion QtY. Part numBer

* RInG, DRIVE VGD HA 81 1 064 51432 000
* RInG, DRIVE VGD HA 90 1 064 51433 000
* RInG, DRIVE VGD HA 104 1 064 51434 000

Vgd deVice 
model Ha 81, 90, 104

Part no. 364 51237 001

* Items are noT shown.



FORM 160.73-RP3 (217)

87johnson controls

fig. 50 – Vgd deVice (Ha 81, 90, 104)

Vgd deVice 
model Ha 81, 90, 104

LD12103



johnson controls88

FORM 160.73-RP3 (217)

Ha comPressor 
model Ha 119 w/ Vgd

item descriPtion QtY. Part numBer      
001 SCREW, SET HEx SoC CuP PT      1 021 00774 000  
*002 BEARInG, HIGH SPEED FRonT    1 064 51495 000  
003 HHCS, 0.375-16 x 0.875 GR 5 BL 6 021 01470 000  
004 SEAL, o-RInG .301 ID x .064    1 028 12209 000  
006 WIRInG, PRV MoToR ACTuAToR     2 375 49340 105  
007 SEAL, o-RInG 5/16 ID x         3 028 12513 000  
*008 BEARInG, HIGH SPEED REAR       1 064 51494 000  
*009 BEARInG, LoW SPEED REAR     1 064 47858 000  
*010 BEARInG, LoW SPEED FRonT    1 064 47857 000  
*011 BEARInG, HIGH SPEED FoR THRuST 1 029 24759 000  
*013 CoLLAR, HIGH SPEED THRuST      1 064 51493 000  
*014 CoLLAR, LoW SPEED THRuST      1 064 51492 000  
015 CoLLAR, IMPELLER CLAMPInG    1 064 51501 000  
016 ELBoW, CInCH 3/8 TuBE x        2 023 22141 000  
017 BEARInG, HIGH SPEED REV THRuST 1 029 24758 000  

†018 SEAL, o-RInG 10-1/2 ID x 1/8  1 028 12226 000  
019 nAMEPLATE, PATEnT              1 029 13270 002  
020 CoVER, PRV SHAFT ConTRoL       2 064 48861 000  
021 SHAFT, ConTRoL PRERoT DEVICE   2 364 51220 000  
023 HHCS, 0.375-16 x 1.500 GR 5 zn 4 021 18901 000  
025 SCREW, CAP FLAT SoC HD 3/8     2 021 13856 000  
026 SPACER, .50 LG x .33 ID x .63oD 2 064 50611 000  
027 oRIFICE, HIGH SPEED oIL FEED 1 064 49203 000  
028 SCREW, CAP 12 PT HD 1/2        2 021 31600 000  
029 WASHER, PLAIn 11/32 ID x 11/16 4 021 05166 000  
030 SCREW, CAP 12PT HD 3/8     18 021 11141 000  
031 ConnR, CInCH 3/8 TuBE x        3 023 06801 000  
032 SEAL, DouBLE SHAFT       1 029 24762 000  

032a C-RInG, REPLACEMEnT FoR SHAFT SEAL 1 028 14493 000
033 LEVER, InTERnAL          1 064 51516 000  
034 LEVER, PRV ExTERnAL            1 064 51518 000  
035 ARM, MoToR                     1 064 51522 000  
036 LInK, ExTERnAL PRV             1 064 51788 000  
037 RoD, ADJuSTABLE PRV & VGD     1 364 51754 800  
038 PLuG, HEx HD 1-1/16            1 023 18295 000  
†039 SEAL, o-RInG nEoPREnE          1 028 12961 006  
040 RETAInER, BEARInG S STAGE TuRBo       2 064 46886 000  
041 SCREW, CAP HEx  3/8 -16unC     2 021 01477 000  
042 TuBE, LoW SPEED oIL DRAIn 1 064 51222 000  
043 ConnR, CInCH 1/4 oD TuBE x     1 023 17641 000  
044 TuBE, oIL DRAIn SHAFT SEAL     1 064 51637 000  
045 WASHER, PLAIn 13/32 ID x 13/16 2 021 01274 000  
046 RInG, BALAnCE PISTon SEAL HJ-119    1 064 51509 000  
047 RETAInER, BALAnCE PISTon SEAL WASHER HJ119  1 064 51510 000  
048 WASHER, SPRInG BALAnCE  1 064 51511 000  
049 IMPELLER, 11.89 EYE HARD CoAT 1 064 51499 001  

* Included in Bearing Kit † Included in o-Ring Kit



FORM 160.73-RP3 (217)

89johnson controls

item descriPtion QtY. Part numBer
050 SCREW, CAP 12PT HD 5/16 1 021 12197 000  
051 PLuG, PIPE 1/4 HEx SoCKET      3 023 01973 000  
052 DEVICE, VGD          1 364 51517 000  
053 PLuG, HEx HD 7/16              1 023 18279 000  
054 SCREW, CAP 12PT HD 5/16       1 021 11142 000  
055 FILLPIECE, PRV DEVICE          1 064 51523 000  
057 DoWEL, PIn STR                 2 029 24130 000  
059 SCREW, CAP 12 PT HD 1/2        1 021 11984 000  
060 PLuG, HoLLoW HEx 7/16”        4 023 18921 000  
061 SCREW, CAP HEx SoC HD 1/4      3 021 29501 000  
062 TuBE, oIL DRAIn H.S. THRuST    1 064 51638 000  
063 SCREW, CAP HEx SoC HD 1/4      8 021 02578 000  
064 SCREW, DRIVE TY u #4 x 1/4     8 021 03720 000  
065 LEVER, PRV ExTERnAL            1 064 50613 000  
066 SCREW, CAP 12PT HD 5/8  56 021 11553 000  
067 SCREW, CAP 12 PT HD 1/2        6 021 12165 000  
068 SCREW, CAP HEx SoC HD 1/4      3 021 08993 000  
069 LInK, ExTERnAL                 1 064 51549 000  
070 oRIFICE, SET SCREW             1 064 51402 000  
071 SCREW, CAP HEx SoC HD 1/4      8 021 29576 000  
072 PLuG, HEx HD 3/4               2 023 18280 000  
073 PLATE, MTG              1 064 47998 000  
074 SCREW, CAP HEx SoC HD #10-32   2 021 31182 000  
075 HEADER, SPRAY      1 064 47999 000  
076 PLuG, HEx HD 9/16              8 023 18962 000  
†077 SEAL, o-RInG nEoPREnE          9 028 12961 003  
078 TuBE, GEAR CooLInG 1 064 51248 000  
079 LoCKWASHER, HEL SPG 5/16 REG     2 021 05268 000  
081 nuT, HEx 1/4 - 20 unC-2B 2 021 00450 000  
082 PIn, DoWEL TAPPED 3/8 DIA      3 029 18459 000  
083 HHCS, 0.250-20 x 1.250 GR 5 BL 2 021 01392 000  
084 SCREW, SHouLDER SoC HD         6 021 17557 000  
085 PLuG, HEx HD 1-5/16            1 023 18282 000  
†086 SEAL, o-RInG nEoPREnE          1 028 12961 008  
087 GASKET, 2-1/2 oD x 2 ID x 1/32 2 064 47751 000  
088 BRACKET, SuPPoRT LoWER PRV     1 064 48851 000  
089 VALVE, CHECK oIL 1/8 nPTE      1 022 04444 000  
090 GREASE, PoE                    0.015 044 03199 000  
091 PLATE, CoVER HAnDHoLE 1 064 50139 000  
†092 SEAL, o-RInG 5-7/8 ID x 1/8    1 028 12204 000  
093 SCREW, CAP 12 PT HD 3/8        3 021 18808 000  
†094 SEAL, o-RInG 1-1/8 ID x 1/8    4 028 12200 000  
095 PLuG, PRV ASSEMBLY             2 064 50632 000  
096 PLuG, PIPE, FLuSH TYPE HEx    3 023 05366 000  
†097 SEAL, o-RInG nEoPREnE          2 028 12961 005  

Ha comPressor 
model Ha 119 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit



johnson controls90

FORM 160.73-RP3 (217)

item descriPtion QtY. Part numBer
098 HHCS, 0.375-16 x 2.000 GR 5 BL 16 021 01510 000  
†099 SEAL, o-RInG 6-3/4 ID x        1 028 15446 000  
100 SEALER, GASKET ELIMInAToR 0.2 013 02827 000  
*103 BEARInG, LoW SPEED THRuST  1 029 24757 000  
104 ARM, MoToR                     1 064 51548 000  
105 SCREW, CAP 12PT HD 3/8      6 021 11916 000  
106 SCREW, CAP 12 PT HD 3/8        2 021 31767 000  
107 SEALER, REMoVABLE THREAD       0.001 013 03375 000  
108 FILLPIECE, VGD DEVICE          2 064 51551 000  
109 HHCS, 0.375-16 x 3.750 GR 5 BL 4 021 17556 000  
†110 SEAL, o-RInG MoLDED 44.050 ID 1 028 15443 000  
111 LInK, ExTERnAL PRV             1 064 51789 000  
112 PRoBE, PRoxIMITY               1 025 40496 000  
113 nP, DATA                       1 029 21398 000  
114 VALVE, SToP AnG VERTICAL       1 022 09578 000  

†115 SEAL, o-RInG 8.234  ID x       1 028 15078 000  
116 nuT, HEx 5/16 - 18unC-2B   12 021 02523 000  
117 RoD, ADJuSTABLE PRV & VGD     1 364 51753 860  
118 RInG, EYE SEAL       1 064 51506 000  
119 RETAInER, EYE SEAL  1 064 51507 000  
120 WASHER, SPRInG EYE      1 064 51508 000  
†121 SEAL, o-RInG SPLICED 33.510 ID 1 028 15445 000  
†122 SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  
†123 SEAL, o-RInG nEoPREnE          1 028 12961 001  
†124 SEAL, o-RInG  40.690 ID        1 028 15444 000  
125 SCREW, CAP HEx SoC HD 1/4      8 021 17765 000  
126 SPACER, FLAnGED, PRV & VGD     4 064 50612 000  
127 SCREW, CAP 12 PT HD 1/2        4 021 11926 000  
128 LEVER, InTERnAL VGD            1 064 51216 000  

†129 SEAL, o-RInG .351 ID x         3 028 13832 000  
†130 SEAL, o-RInG nEoPREnE          2 028 12961 004  
131 SCREW, CAP 12PT HD 3/8       14 021 11920 000  
132 SEALER, GRADE AVV LoCTITE 086  0.008 013 01671 000  
133 PRIMER, LoCquIC GRADE n      0.142 013 01753 000  
135 BuSHInG, GARLoCK 16Du12       2 029 24100 000  
136 LoCKWASHER, HEL SPG #10 REG       2 021 05265 000  
137 nuT, HEx MACH SCR #10 - 32     4 021 08670 000  
138 LuB, VALVE STEM 2 oz TIn       0.02 360 00125 000  
139 FILLPIECE, PRV LInKAGE         1 064 47727 000  
140 SCREW, CAP 12 PT HD 1/2        1 021 11525 000  
†141 SEAL, o-RInG 7/16 ID x 3/32    1 028 15428 000  
142 CLAMP, TuBE 1/8 oD             1 023 06163 000  
143 SCREW, CAP HEx SoC HD #8       1 021 19153 000  
144 SCREW, CAP 12PT HD 5/16       3 021 19241 000  
145 SCREW, CAP 12PT HD 5/16       1 021 12202 000  

Ha comPressor 
model Ha 119 w/ Vgd

* Included in Bearing Kit † Included in o-Ring Kit



FORM 160.73-RP3 (217)

91johnson controls

fig. 51 – HA CoMPRESSoR (119)

Ha comPressor 
model Ha 119 w/ Vgd

LD12094



johnson controls92

FORM 160.73-RP3 (217)

fig. 52 – HA CoMPRESSoR (119)

Ha comPressor 
model Ha 119 w/ Vgd

LD12095



FORM 160.73-RP3 (217)

93johnson controls

fig. 53 – HA CoMPRESSoR (119)

Ha comPressor 
model Ha 119 w/ Vgd

LD12096



johnson controls94

FORM 160.73-RP3 (217)

fig. 54 – HA CoMPRESSoR (119)

Ha comPressor 
model Ha 119 w/ Vgd

LD12097



FORM 160.73-RP3 (217)

95johnson controls

item descriPtion QtY. Part numBer
1 RInG, DIFFuSER HA VGD 1 064 51535 000
2 SCREW, CAP HEx SoC HD 5/16" 8 021 31527 000
3 PIn, DRIVE 4 064 5133 000
4 BEARInG, MCGILL CF-1-B 4 029 24890 000
5 nuT, HEx 7/16 - 20unF-2B 8 021 31755 000
6 SPACER, VGD 4 064 50758 000
7 BEARInG, MCGILL CYR 1-3/8" 4 029 24104 000
8 SCREW, CAP HEx SoC HD 3/8" 4 021 01508 000
9 WASHER, PLAIn .453 ID x .750 oD 4 021 31755 000
10 SuPPoRT, AxIAL BEARInG 4 064 51534 000
11 BEARInG, MCGILL CFE-1-B 4 029 24891 000
12 SCREW, CAP HEx SoC HD 8 021 31754 000
13 WASHER, PLAIn 15/32 ID x 59/64 4 021 14111 000
14 BuSHInG, GARLoCK 16Du12 8 029 24100 000
15 WASHER, ConICAL DISK 24 021 31324 000
16 WASHER, PLAIn HARDEnED 3/8 ID 4 021 31323 000
17 SCREW, CAP HEx SoC HD 1/4" 1 021 18994 000
18 SCREW, SET HEx SoCKET 1/4" 2 021 31328 000
19 PIn, TEnSIonER VGD DRIVE RInG 2 064 50830 000
20 PRIMER, LoCquIC GRADE n .035 013 01753 000
21 SEALER, REMoVABLE THREAD .024 013 01678 000
22 TEnSIonER, BLoCK VGD DRIVE RInG 2 064 50824 000
23 SCREW, SHouLDER SoC HD 5/16 2 021 31322 000
24 SCREW, CAP HEx SoCHD 5/16 2 021 31762 000
25 RInG, DRIVE J7 1 064 51535 000

Vgd deVice 
model Ha 119

Part no. 364 51517 000

* Items are noT shown.



johnson controls96

FORM 160.73-RP3 (217)

fig. 50 – Vgd deVice (Ha 119)

Vgd deVice 
model Ha 119

LD12103



FORM 160.73-RP3 (217)

97johnson controls

LD12108

fig. 55– DEVICE PRE-RoTATIon (HA 119)

deVice Pre-rotation
models Ha 119

item descriPtion QtY. Part numBer
CoMMon PARTS - 364 51515 000

001 RInG, VAnE DRIVInG 1 064 51514 000
002 VAnE, PRE RoT 9 064 51503 000
003 ARM, PRV VAnE 9 064 51513 000
004 SPACER, PRV ARM 9 064 51512 000 
005 WASHER, SPECIAL PRE RoT 9 064 47318 000
006 WASHER, PLAIn LT 17/64 ID 1/2 18 021 11973 000
007 STuD, BALL 1/4 - 28 unF 9 029 15924 000
008 SCREW, CAP 12 PT HEAD 5/8 9 021 17265 000
009 nuT, SELF LoCK 1/4 - 28 unF 9 021 12943 000
010 LuBRICAnT, MoLYBDEnuM .001 011 00253 000
011 HouSInG, PRE-RoT VAnES 1 064 51502 000
012 BEARInG, BALL DEEP GRooVE 18 029 25081 000
013 SPACER 9 064 51783 000
014 SPRInG, oVERLAP TYPE WAVE 18 029 25082 000



johnson controls98

FORM 160.73-RP3 (217)

oil PumP Housing
item descriPtion fig. YorK P/n

1 BoDY, oIL PuMP HouSInG WELDInG H9 32 375-59318-001
2 PuMP, oIL 20 GPM YK 32 026-37937-000
3 BLoCK, oIL EDuCToR SPECIAL K 32 026-37533-000

4
HEATER, ELECTRIC IMMER TY (200-346 VoLT) 32 025-32909-000
HEATER, ELECTRIC IMMER TY (380-416 VoLT) 32 025-32917-000
HEATER, ELECTRIC IMMER TY (440-600 VoLT) 32 025-32918-000

5 VALVE, SToP AnGLE VERTICAL 32 022-09578-000
6 VALVE, SToP AnGLE VERTICAL 32 022-09577-000
7 VALVE, SToP AnGLE VERTICAL 32 022-10054-000
8 CAGE, LIquID LEVEL SIGHT FRonT 32 026-37571-000
9 SEnSoR, TEMPERATuRE 50,000 oHMS 32 025-33288-000
10 TERMInAL, HV FuSED GLASS 32 025-32933-000
11 VALVE, SToP AnGLE VERTICAL 32 022-10047-000
12 SCREW, CAP HEx SoC HD 3/8 32 021-01508-000
13 SEAL, o-RInG nEoPREnE 32 028-12961-010
14 SEAL, o-RInG nEoPREnE 32 028-12961-008
15 SEAL, o-RInG nEoPREnE 32 028-12961-006
16 SEAL, o-RInG nEoPREnE 32 028-12961-004
17 SEAL, o-RInG nEoPREnE 32 028-12961-003
18 SEAL, o-RInG nEoPREnE 32 028-12961-035
19 SEAL, o-RInG 5/8 ID x 3/32 32 028-12961-001
20 SEAL, o-RInG nEoPREnE 32 028-12961-035
21 Box, ELEC 4 oCTAGon x 4 DEEP 32 025-33238-000
22 CoVER, FILTER ouTPuT ASSY 32 375-26580-000
23 SCREW, MACH PAn HD RECD 1 32 021-03741-000
24 TERMInAL, PuSH-on STR 14-10 32 025-09455-000
25 STRAP, CABLE T & B L7-50-9-M * 025-09607-000
26 CAP, SEALInG, CAPLuG 250 * 028-04574-000
27 InSR, ELEC * 025-10371-000
28 FERR, SPLICE CAP * 025-10372-000
29 PLATE, oIL PuMP MTG MACHInInG 32 075-54038-000
30 PIn, SLoT SPG 3/16 x 1/2 * 029-04138-000
31 SEAL, o-RInG nEoPREnE 32 028-11977-000

noTE: Items with an * are noT represented.



FORM 160.73-RP3 (217)

99johnson controls

fig. 56 – oIL PuMP HouSInG ASSEMBLY LD11467

1

2

4
13

5
17

14

31

12

618

15

9
16

29

8
20

7
17

3
19

LD11468

23

21
22

11



johnson controls100

FORM 160.73-RP3 (217)

item descriPtion                   QtY. Part numBer
003 FLAnGE, oIL DRAIn H 36-90      1 064 48289 000  

006

HoSE, BRAIDED FLEx METAL       - -
50” LonG 1 026 37992 001  
46” LonG 1 026 37992 002
56” LonG 1 026 37992 003
58” LonG 1 026 37992 004
63” LonG 1 026 37992 005

009 SEAL, o-RInG 3-1/8 ID x 3-1/2  1 028 12597 000  
017 SCREW, CAP HEx  1/4 -20unC     8 021 01392 000  
033 LoCKWASHER, HEL SPG 3/8 REG   8 021 05269 000  
044 SCREW, CAP 12PT HD 3/8       8 021 11175 000  
047 LoCKWASHER, HEL SPG 1/4 REG      8 021 05267 000  
048 SEAL, o-RInG 2-3/4  ID x       1 028 05166 000  

oil return line

LD08939fig. 57 - oil return line



FORM 160.73-RP3 (217)

101johnson controls

item descriPtion                   QtY. Part numBer
003 VALVE, SToP AnG VERTICAL       1 022 10054 000  
006 VALVE, SToP AnG VERTICAL       2 022 10046 000  
009 ELBoW, 3/4 o.D.TuBE 90 DEG MALE 1 023 18291 000  

017
ELBoW, ConnR 3/4 o.D. (uSE on HE CoMPRESSoRS) 1 023 20272 000  
ConnR, STRAIGHT  3/4 o.D. 
(uSE on HA, HB, & HG CoMPRESSoRS) - 023 18290 000

027 SEAL, o-RInG nEoPREnE          2 028 12961 006  
031 SEAL, o-RInG nEoPREnE          4 028 12961 015  
032 SEAL, o-RInG nEoPREnE          2 028 12961 016  
033 SLEEVE, 1” o.D. TuBE           2 023 18285 000  
035 SLEEVE, SST  3/4 o.D. TuBE          1 023 20827 005  
037 SLEEVE, PLATED STEEL  3/4 o.D. TuBE          3 023 18284 000  
040 nuT, 3/4 o.D. TuBE             4 023 18286 000  
041 nuT, 1” o.D. TuBE              2 023 18287 000  
046 ConnR, 3/8 o.D.TuBE MALE       1 023 18976 000  
047 ConnR, 1 o.D. TuBE MALE        1 023 18972 000  
161 nuT, 3/8 o.D. TuBE             3 023 18977 000  
165 SEAL, o-RInG nEoPREnE          2 028 12961 012  
166 SEAL, o-RInG nEoPREnE          1 028 12961 003  
167 SEAL, o-RInG nEoPREnE          1 028 12961 008  
170 SLEEVE, 3/8 o.D. TuBE          3 023 18978 000  

comPressor PiPing



johnson controls102

FORM 160.73-RP3 (217)

LD08940fig. 58 -  CoMPRESSoR PIPInG

comPressor PiPing



FORM 160.73-RP3 (217)

103johnson controls

gear codes

sPeed 
code

Part numBer
029-14400-xxx

sPeed 
code

Part numBer
029-14400-xxx

sPeed 
code

Part numBer
029-14400-xxx

AD 824 nC 333 RS 168
AE 825 nD 334 RT 169
AF 826 nE 335 Ru 170
EA 401 nF 336 RV 171
EB 402 nG 337 RW 172
EC 403 nH 338 Rx 173
ED 404 nJ 339 RY 174
EE 405 nK 340 Rz 175
EF 406 nL 341 SA 176
EG 407 nM 342 SB 177
EH 408 nn 343 SC 178
EJ 409 nP 344 SD 179
EK 410 nq 345 SE 180
EL 411 nR 346 SF 181
EM 412 nS 347 SG 182
En 413 nT 348 SH 183
EP 414 nu 349 TA 800
Eq 415 nV 350 TB 801
ER 416 nW 351 TC 802
ES 417 nx 352 TD 803
ET 418 nY 353 TE 804
Eu 419 nz 354 TF 805
EV 420 PA 355 TG 806
EW 421 PB 356 TH 807
Ex 422 PR 392 TJ 808
EY 423 PS 393 TK 809
FA 301 PT 394 TL 810
FB 302 Pu 395 TM 811
FC 303 PV 396 Tn 812
FD 304 PW 397 TP 813
FE 305 Px 398 Tq 814
FF 306 PY 399 TR 815
FF 306 Pz 400 TS 816
FG 307 RA 150 TT 817
FG 307 RB 151 Tu 818
FH 308 RC 152 TV 819
FJ 309 RD 153 TW 820
FK 310 RE 154 Tx 821
FL 311 RF 155 TY 822
FM 312 RG 156 Tz 823
Fn 313 RH 157
FP 314 RI 158
Fq 315 RJ 159
FR 316 RK 160
FS 317 RL 161
FT 318 RM 162
Fu 319 Rn 163
FV 320 Ro 164
FW 321 RP 165
nA 331 Rq 166
nB 332 RR 167



johnson controls104

FORM 160.73-RP3 (217)

gear codes (con't)
Ha 119 (J7)

sPeed
code

Part numBer
029-14400-xxx

MC 111
MD 112
ME 113
MF 114
MG 115
MH 116
MJ 117
MK 118
ML 119
MM 120
Mn 121
MP 122
Mq 123
MR 124
MS 125
MT 126
Mu 127
MV 128
MW 129
Mx 130
MY 131
Mz 132
AG 133
AH 134
AJ 135
AK 136
AL 137
AM 138
An 139



FORM 160.73-RP3 (217)

105johnson controls

Ha 41 Bearing Kit
664 48647 000  

descriPtion QtY. Part numBer
BEARInG, THRuST L.S.              1 029 20839 001  

BEARInG, THRuST H.S.                1 029 21377 002  

CoLLAR, THRuST L.S.            1 064 47770 000  

BEARInG, H.S. FRonT 1 064 48050 000  

BEARInG, L.S. REAR 1 064 47901 000  

BEARInG, L.S. FRonT 1 064 47902 000  

CoLLAR, THRuST H.S. 1 064 48051 000  

BEARInG, H.S. REAR 1 064 48212 000  

HB 61 Bearing Kit
664 48646 000  

descriPtion QtY. Part numBer
BEARInG, THRuST L.S.               1 029 20839 001  

BEARInG, THRuST H.S.                1 029 20900 001  

CoLLAR, THRuST L.S.            1 064 47770 000  

BEARInG, H.S. FRonT 1 064 47900 000  

BEARInG, L.S. REAR 1 064 47901 000  

BEARInG, L.S. FRonT 1 064 47902 000  

CoLLAR, THRuST H.S. 1 064 47904 000  

BEARInG, H.S. REAR 1 064 48208 000  

He 50, 57, 59, 61 Bearing Kit
464 49801 000   

descriPtion QtY. Part numBer
BEARInG, H.S. REAR 1 064 49164 000  

BEARInG, L.S. REAR    1 064 49162 000  

BEARInG, L.S. FRonT 1 064 49161 000  

BEARInG, H.S. FWD THRuST       1 029 22451 000  

CoLLAR, H.S. THRuST 1 064 50392 001  

CoLLAR, L.S. THRuST 1 064 49158 000  

BEARInG, H.S. FRonT     1 064 49163 000  

BEARInG, L.S. THRuST     1 029 22450 000  

He 70 Bearing Kit
464 51831 000

descriPtion QtY. Part numBer
BEARInG, THRuST L.S. 1 029 22450 000

BEARInG, THRuST H.S. 1 029 22451 000

CoLLAR, THRuST L.S. 1 064 49158 000

BEARInG, H. S. FRonT 1 064 49163 000

BEARInG, L.S. REAR 1 064 49162 000

BEARInG, L.S. FRonT 1 064 49161 000

CoLLAR, THRuST H.S. 1 064 50392 001

BEARInG, H.S. REAR 1 064 49164 000

Bearing Kits

Hg 65-73 Bearing Kit
464 50724 000   

descriPtion QtY. Part numBer
BEARInG, H.S. FRonT 1 064 50618 000  

BEARInG, H.S. REAR   1 064 50619 000  

BEARInG, L.S. REAR    1 064 50621 000  

BEARInG, L.S. FRonT  1 064 50620 000  

BEARInG, H.S. FWD THRuST 1 029 20900 002  

BEARInG, L.S. THRuST 1 029 23760 000  

CoLLAR, THRuST L.S.            1 064 47770 000  

CoLLAR, THRuST H.S. 1 064 47904 000  

Ha 81, 90, 104 Bearing Kit
464 49802 000

descriPtion QtY. Part numBer
BEARInG, THRuST L.S.                1 029 20839 001  

BEARInG, THRuST  H.S. 1 029 20896 002  

CoLLAR, THRuST H.S. 1 064 47855 000  

CoLLAR, THRuST L.S.            1 064 47856 000  

BEARInG, L.S. FRonT 1 064 47857 000  

BEARInG, L.S. REAR 1 064 47858 000  

BEARInG, H.S. REAR  1 064 48207 000  

BEARInG, H.S. FRonT 1 064 48223 000  

Ha 119 Bearing Kit
464 51830 000

descriPtion QtY. Part numBer
BEARInG, THRuST L.S. 1 029 24757 000

BEARInG, THRuST  H.S. 1 029 24759 000

CoLLAR, THRuST H.S. 1 064 51493 000

CoLLAR, THRuST L.S.            1 064 51492 000

BEARInG, L.S. FRonT 1 064 47857 000

BEARInG, L.S. REAR 1 064 47858 000

BEARInG, H.S. REAR  1 064 51494 000

BEARInG, H.S. FRonT 1 064 51495 000



johnson controls106

FORM 160.73-RP3 (217)

Ha 41 o-ring Kit
664 48648 000

descriPtion QtY. Part numBer
SEAL, o-RInG   1 1/8 ID x 1/8       3 028 12200 000  

SEAL, o-RInG   1 ID x 1/8 1 028 12201 000  

SEAL, o-RInG   .301 ID x .064 1 028 12209 000

SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  

SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000  

SEAL, o-RInG 1-1/4 ID x 1 028 05181 000

SEAL, o-RInG 5-5/8 ID x 5-7/8 1 028 12258 000

SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  

SEAL, o-RInG SPLICED 28.482 ID 1 028 12260 000  

SEAL, o-RInG .351 x 1 028 13832 000

SEAL, o-RInG 7 ID x 7-1/4oD x 1 028 12550 000

SEAL, o-RInG nEoPREnE 9 028 12961 003

SEAL, o-RInG 5/16 ID x         2 028 12513 000  

GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000  

GASKET, RoT SuP/SCRoLL 36 - 57 1 064 47875 000  

HB 61 o-ring Kit
464 51840 000

descriPtion QtY. Part numBer
SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  

SEAL, o-RInG nEoPREnE 1 028 12961 004

SEAL, o-RInG 8-1/2 ID x 1 028 12902 000

SEAL, o-RInG .301 ID x .064 1 028 12209 000

SEAL, o-RInG 5/16 ID x         1 028 12513 000

SEAL, o-RInG 5-5/8 ID x 5-7/8 1 028 12258 000

SEAL, o-RInG   1-1/8 ID x      2 028 12200 000

SEAL, o-RInG   1 ID x 1/8 1 028 12201 000

SEAL, o-RInG nEoPREnE 1 028 12961 008

SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000

SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000

SEAL, o-RInG SPLICED 28.482 ID 1 028 12260 000  

SEAL, o-RInG .351 x 1 028 13832 000

SEAL, o-RInG nEoPREnE 9 028 12961 003

GASKET, 2-1/2 oD x 2 ID x 1/32 1 064 47751 000

GASKET, RoT SuP/SCRoLL 36 - 57 1 064 47875 000

He 50 o-ring Kit
464 51843 000

descriPtion QtY. Part numBer
SEAL, o-RInG 7 ID x 7-1/4 oD 1 028 12550 000

SEAL, o-RInG.351 ID x 2 028 13832 000

SEAL, o-RInG 24.462 ID x 1 028 13847 000

SEAL, o-RInG 4-1/8 ID x 4-3/8 1 028 12205 000

SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000

SEAL, o-RInG 26.623 ID x 1 028 13846 000

SEAL, o-RInG 5/16 ID x 3 028 12513 000

SEAL, o-RInG 5-5/8 ID x 5-7/8 oD 1 028 12258 000

SEAL, o-RInG 1-1/8 ID x 1/8 2 028 12200 000

SEAL, o-RInG 1 ID x 1/8 1 028 12201 000

SEAL, o-RInG 5-3/4 ID x 5-15/16 1 028 13870 000

SEAL, o-RInG nEoPREnE 1 02812961 008

SEAL, o-RInG nEoPREnE 1 028 12961 004

SEAL, o-RInG .301 ID x .064 2 028 12209 000

He 57, 59, 61 o-ring Kit
464 49800 000  

descriPtion QtY. Part numBer
SEAL, o-RInG 7 ID x 7-1/4 oD x 1 028 12550 000  

SEAL, o-RInG 24.462 ID x       1 028 13847 000  

SEAL, o-RInG 4-1/8 ID x 4-3/8  1 028 12205 000  

SEAL, o-RInG 18 ID x 18-1/4 oD 1 028 12257 000  

SEAL, o-RInG 26.623 ID x       1 028 13846 000  

SEAL, o-RInG 5/16 ID x         4 028 12513 000  

o-ring Kits
w/o Vgd



FORM 160.73-RP3 (217)

107johnson controls

Hg 65-73 o-ring Kit
464 50725 000  

descriPtion QtY. Part numBer
SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  

SEAL, o-RInG nEoPREnE          1 028 12961 004  

SEAL, o-RInG .351 ID x         1 028 13832 000  

SEAL, o-RInG 2-9/16 ID x 2-3/4 3 028 11976 000  

SEAL, o-RInG nEoPREnE          1 028 12961 008  

SEAL, o-RInG .301 ID x .064    1 028 12209 000  

SEAL, o-RInG 5/16 ID x         2 028 12513 000  

SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  

SEAL, o-RInG 1-1/8 ID x 1/8    3 028 12200 000  

SEAL, o-RInG 1 ID x 1/8        1 028 12201 000  

SEAL, o-RInG SPLICED 37.050 ID 1 028 15083 000  

SEAL, o-RInG SPLICED 19.719 ID 1 028 12227 000  

SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  

SEAL, o-RInG SPLICED 31.174 ID 1 028 15072 000  

SEAL, o-RInG nEoPREnE 1 028 12961 005

SEAL, o-RInG nEoPREnE 1 028 12961 006

SEAL, o-RInG 8.234 ID x           1 028 15078 000

SEAL, o-RInG 3-3/4 ID x 3-15/16 2 028 15074 000  

SEAL, o-RInG nEoPREnE          10 028 12961 003  

Ha 81, 90 o-ring Kit
464 50761 000

descriPtion QtY. Part numBer
SEAL, o-RInG .301 ID x .064    1 028 12209 000  

SEAL, o-RInG 5/16 ID x         2 028 12513 000  

SEAL, o-RInG 10-1/2 ID x 1/8  1 028 12226 000  

SEAL, o-RInG 6-1/2 ID x 1/8   1 028 12224 000  

SEAL, o-RInG 1-1/8 ID x 1/8    3 028 12200 000  

SEAL, o-RInG SPLICED 37.050 ID 1 028 15083 000  

SEAL, o-RInG SPLICED 32.456 ID 1 028 12569 000  

SEAL, o-RInG 4-7/8 ID x 1/8   1 028 12225 000  

SEAL, o-RInG SPLICED 34.067 ID 1 028 12248 000  

SEAL, o-RInG nEoPREnE          1 028 12961 005

SEAL, o-RInG nEoPREnE          1 028 13832 000

SEAL, o-RInG nEoPREnE          1 028 15078 000

SEAL, o-RInG nEoPREnE          1 028 12961 006

SEAL, o-RInG nEoPREnE          4 028 12961 004  

SEAL, o-RInG nEoPREnE          2 028 12961 008  

SEAL, o-RInG nEoPREnE          11 028 12961 003  

o-ring Kits
w/o Vgd



johnson controls108

FORM 160.73-RP3 (217)

o-ring Kits
w/ Vgd

He 70 o-ring Kit
464 51833 000

descriPtion QtY. Part numBer
SEAL, o-RInG 7 ID x 7-1/4 oD 1 028 12550 000

SEAL, o-RInG nEoPREnE 1 028 12961 006

SEAL, o-RInG .351 ID x 2 028 13832 000

SEAL, o-RInG nEoPREnE 1 028 12961 001

SEAL, o-RInG 24.462 ID x 1 028 13847 000

SEAL, o-RInG 4-1/8 ID x 4-3/8 1 028 12205 000

SEAL, o-RInG 26.623 ID x 1 028 13846 000

SEAL, o-RInG 5/16 ID x 3 028 12513 000

SEAL, o-RInG 5-5/8 ID x 5-7/8 1 028 12258 000

SEAL, o-RInG 1-1/8 ID x 1/8 4 028 12200 000

SEAL, o-RInG 1-3/4 ID x 1 028 05188 000

SEAL, o-RInG 5-3/4 ID x 5-15/16 1 028 13870 000

SEAL, o-RInG nEoPREnE 1 028 12961 008

SEAL, o-RInG nEoPREnE 2 028 12961 004

SEAL, o-RInG .301 ID x .064 2 028 12209 000

SEAL, o-RInG nEoPREnE 2 028 12961 005

SEAL, o-RInG 8.234 ID x 1 028 15078 000

SEAL, o-RInG nEoPREnE 8 028 12961 003

SEAL, o-RInG SPLICED 19.719 ID 1 028 12227 000

Hg 65-73 o-ring Kit
464 51842 000

descriPtion QtY. Part numBer
SEAL, o-RInG 8 ID x 8-1/4 oD x 1 028 12255 000  

SEAL, o-RInG nEoPREnE          4 028 12961 004  

SEAL, o-RInG .351 ID x         1 028 13832 000  

SEAL, o-RInG 2-9/16 ID x 2-3/4 3 028 11976 000  

SEAL, o-RInG nEoPREnE          1 028 12961 008  

SEAL, o-RInG .301 ID x .064    1 028 12209 000  

SEAL, o-RInG 5/16 ID x         2 028 12513 000  

SEAL, o-RInG 5-5/8 ID x 5-7/8  1 028 12258 000  

SEAL, o-RInG 1-1/8 ID x 1/8    4 028 12200 000  

SEAL, o-RInG nEoPREnE          1 028 12961 001

SEAL, o-RInG nEoPREnE          1 028 12961 006

SEAL, o-RInG nEoPREnE          2 028 12961 005

SEAL, o-RInG 8.234 ID x           1 028 15078 000

SEAL, o-RInG SPLICED 37.050 ID 1 028 15083 000  

SEAL, o-RInG SPLICED 19.719 ID 1 028 12227 000  

SEAL, o-RInG 4-1/4 ID x 4-1/2  1 028 12259 000  

SEAL, o-RInG SPLICED 31.174 ID 1 028 15072 000  

SEAL, o-RInG 3-3/4 ID x 3-15/16 2 028 15074 000  

SEAL, o-RInG nEoPREnE          11 028 12961 003  

Ha 81, 90, 104 o-ring Kit
464 51841 000

descriPtion QtY. Part numBer
SEAL, o-RInG .301 ID x .064    1 028 12209 000  

SEAL, o-RInG 5/16 ID x         2 028 12513 000  

SEAL, o-RInG 10-1/2 ID x 1/8  1 028 12226 000  

SEAL, o-RInG 6-1/2 ID x 1/8   1 028 12224 000  

SEAL, o-RInG 1-1/8 ID x 1/8    4 028 12200 000  

SEAL, o-RInG SPLICED 37.050 ID 1 028 15083 000  

SEAL, o-RInG SPLICED 32.456 ID 1 028 12569 000  

SEAL, o-RInG 4-7/8 ID x 1/8   1 028 12225 000  

SEAL, o-RInG SPLICED 34.067 ID 1 028 12248 000  

SEAL, o-RInG nEoPREnE          4 028 12961 004  

SEAL, o-RInG nEoPREnE          2 028 12961 008  

SEAL, o-RInG nEoPREnE          1 028 12961 006

SEAL, o-RInG nEoPREnE          2 028 12961 005

SEAL, o-RInG 8.234 ID x           1 028 15078 000

SEAL, o-RInG nEoPREnE          11 028 12961 003  

SEAL, o-RInG nEoPREnE          1 028 12961 001

SEAL, o-RInG nEoPREnE          1 028 13832 000

Ha 119 o-ring Kit
464 51832 000

descriPtion QtY. Part numBer
SEAL, o-RInG 10-1/2 ID x 1/8 1 028 12226 000

SEAL, o-RInG nEoPREnE 1 028 12961 006

SEAL, o-RInG nEoPREnE 9 028 12961 003

SEAL, o-RInG nEoPREnE 1 028 12961 008

SEAL, o-RInG 5-7/8 ID x 1/8 1 028 12204 000

SEAL, o-RInG 1-1/8 ID x 1/8 4 028 12200 000

SEAL, o-RInG nEoPREnE 2 028 12961 005

SEAL, o-RInG 6-3/4 ID x 1 028 15446 000

SEAL, o-RInG MoLDED 44.050 ID 1 028 15443 000

SEAL, o-RInG 8.234 ID x 1 028 15078 000

SEAL, o-RInG SPLICED 33.510 ID 1 028 15445 000

SEAL, o-RInG 5-5/8 ID x 5-7/8 1 028 12258 000

SEAL, o-RInG nEoPREnE 1 028 12961 001

SEAL, o-RInG 40.690 ID 1 028 15444 000

SEAL, o-RInG .351 ID x 3 028 13832 000

SEAL, o-RInG nEoPREnE 2 028 12961 004

SEAL, o-RInG 7/16 ID x 3/32 1 028 15428 000



FORM 160.73-RP3 (217)

109johnson controls

notes



johnson controls110

FORM 160.73-RP3 (217)

notes



FORM 160.73-RP3 (217)

111johnson controls

notes



P.o. Box 1592, York, Pennsylvania uSA 17405-1592 800-861-1001 Subject to change without notice. Printed in uSA
Copyright © by Johnson Controls 2017 www.johnsoncontrols.com ALL RIGHTS RESERVED
Form 160.73-RP3 (217)
Issue Date: February 3, 2017 
Supersedes: 160.73-RP3 (810)


